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How to consult parts list

1) This parts list contain following model.

Indicat Engi
Model Code nmo dello n I;ﬁgf Remark Mower model
CM314 393101 314 N843 (139232) 30ps. 2700rpm SCME0S
CM374 393201 374 N843L (139234) 36ps,” 2700rpm (651817)

Please confirm both engine serial number (addreviation ; EN-+++} and chasssis number, when place a
spare parts order. '

2) Description in list.

ltems in the list are described below by Nos. in the table below.

B % 2B = A k-2 S ME | @ =
Key No Parts No Parts Name )] wr| Apptleation [Description] Remarks
@ @ ] @ 8  ® @ ®

@ Index No. - By refirring the No. in the illustrations to the same No., you can find the correct
parts No..

@ Parts No. : No. to control parts.

(3 Name of parts : Name of paris is in dicated in English and Japanese.

@ Quantity : It represents the quantity of each part contained in reference No..

® Interchangeability : Mark to show interchangeability when replacing former partswith new ones.
® Applicable No. of machines : No. of machines for which design is changed.

(@ Discription : Specifications, descriptions, etc. of parts.

Remarks : Size of parts.

@ Model : Type



3) Mark and abbreciation.

Mark (when parts are changed, interchangeability of new and former parts is shown as below.)

Mark Content
* This mark appearing “Parts No.” column indicates parts not to be supplied.
A New and old parts are mutually interchangeable.
B New parts can be substituted for old parts, but vice versa Thus, new part may be sup-
plied to order asking for supply of old parts.
D New and old parts are not interchangeable.
E Indicated as “E” in “interchangeability” column. Its applicable serial number or
F “F” mini filler or engine appears in “Application” column,
O Old parts will be supplied until out of stock and thereafter-new substitute parts will be

supplied. (This mark appears in “Parts No.”. column and corresponding old numbers in
“Remarks” column.)

~XXX XXX IUpto XXXxxxX forserial numbers.

XX XK XK~ D XXX XXX and up for serial numbers.
Abbreviation : ASSY : Assembly R H ! Right OP. : Optional IN : Intake
Inc  : Including UP  : Upper d * Diameter EX : Wxhaust
AR ! Required LOW ! Lower 1 ! Length
Fr. : Front STD : Standard t . Thickness
Re.  :Rear US  : Undersize o . Diameter
LH :Left 0.S I Oversize COMPL : Complete

4) lllustrations

llustrations present assemblies and individual piece parts not always precisely. They are just guide-

lines to find correct parts codes. By comparing the index No. in the parts list with the same No. in the

illustrations, you can know the parts No.

How to order

1) When ordering some parts, designate the code No., name of parts and quantity.

2) Returned parts other than those, which were delivered by mistake, are not accepted.

3) Be sure to use SHIBAURA genuine parts for SHIBAURA products. (Warranty does not cover when the

use of parts which are not SHIBAURA service parts.)

4) Refer separated parts price list for prices of parts.

* This parts list may be modifind without notice.
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CYLINDER BLOCK
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Key No Parts No Parts Name a4 | 37 RP| Application |Descrption| Remarks
1 110101360 CYLINDER BLOCK,CM314| 3 J > & F 3w &2 1 CM314
1 110101490 CYLINDER BLOCK,CM374| ¥ U » & FOw & 1 CM374
¢ 2 064200015 PLUG, Sealing IS 11
3 |084210025 PLUG, Sealing pavis) 1 1
4 |064210040 CAP *yvS 2| 2
5 (084210040 CAP FywS 2l 2
6 |198466010 PLUG F7d 2l 2
7 |198466020 PLUG, 10.4mm I 3] 3
8 (198466030 PLUG, 6.5 x 7mm w4 4 4
9 [165296220 SHAFT COMPL.IDLE GEA|% + 7 » COMPL 1 1
11 198517222 BUSHING, Std Tua 1 1
12 1040306203 BEARING, BALL K—NNXTYLT 1 1
13 084100045 PLUG, Expansicn it 1 1
14 042309013 BEARING ASSY NF VY T ASSY 1 1
15 |030500612 PIN, Dowel = 2l 2
16 |030500616 PIN, Dowel =52 2 2
17 |030501025 PIN, Dowel (=92 2| 2
18 |030309005 PIN, Spring ¥ 2l 2
19 012110820 BOLT, Stud ARy FFEIL b 2l 2
20 |012110635 STUD, Stud ARy Kb il 1
21 (012110660 BOLT, Stud R &y KFIL R il
22 (110998820 GASKET HRETR LA 10 A
23 |110708310 PAN, ENGINE OIL FAINCOMPLCHB] 1] 4
24 010109235 BOLT HEa b 26| 26
25 (010411212 BOLT, M12x12 b b 1] 1
26 (025100012 WASHER, Sealing I =ILT Y A 1 1
27 |198636170 OIL SEAL AA I~ 1 CM314
27 050209083 OIL SEAL FAIL—I 1 CM374
28 |110367770 PLATE : NHG J¥7FLl— bk INHG 2 CM314
28 |110367840 PLATE : NHG J¥7L— b I NHG 2 CM374
29 011510820 BOLT, M8 x 20 FIL b 10| 10
30 |140036220 VALVE, PRESSURE RELIEF | J — 2201 F ASSY| 1| 1
31 |185086551 MOTOR ASSYSTARTING| A #—#&  ASSY 1 CM314
31 |185088530 MOTOR ASSYSTARTING|24—F4 /-4 4SSy 1 CM374
32 (198736150 BODY RKFEA 1 1
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CYLINDER BLOCK

Rugs & & & 3 i é“%ﬁf’m EWEESE(E < =
Key No Parts No Parts Name 314 | 374 % Application |Description| Remarks

33 |052109078 O-RING, P15 oy 1 1

34 |140546020 ADAPTER PEPIL TSN 11

35 |140517020 FILTER, ENGINE OIL |F4 L7104 COMPL| 1| 1

36 |110756490 GUIDE H4 K COMPL i 1

37 |052109113 O-RING, P10 ouULy 2| 2

38 (011310612 SCREW, Méx12 FIk 1 1

39 [198416270 DIPSTICK LALS - coMPL| 1] 1

40 120116160 TAPPET AU s &

41 (120456250 ROD.PUSH FvLa0v ECOMPL| 8 CM314

41 [120456310 ROD.PUSH VL0 K COMPL 6 CM374

42 lo11511020 BOLT, M10 x 20 #FIb b 2l 2
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CAMSHAFT
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RuEs| B & B S W & & - ZlEn e |8 +|F =
Key No Parts No Parts Name ALL E%P Application | Description | Remarks

1 (120026350 CAMSHAFT HLYYT h ASSY 1

2 (034100508 KEY - 1

3 040156304 BEARING ASSY ~NFY LT ASSY 1

4 199216230 SPACER AN—H— 3

5 120736081 GEAR £ 1

6 |120016050 GEAR, Cam HLXY 1

7 125256120 GUIDE, SLIDE A7 4 COMPL 1

8 011310612 SCREW RV 2

9 |199566651 PLATE FL—k 1
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CYLINDER HEAD

FIG.103
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Parts No Parts Name ALL RiP| Application |Description| Remarks

111011171 CYLINDER HEAD YULEAY R
064210018 PLUG AL/
064210030 PLUG TSI
064210025 PLUG FoT
064210010 PLUG F75

120166350 VALVE, ENGINE, INLET, STD| - > 5o 2 s3)LF
120176360 VALVE, ENG EXHAUST, STD | T &%/ — X ks

120406070 SEAL, Intake I

198216700 SPRING ATULT

120186080 RETAINER e

120226070 COTTER dv 4 1
120406050 SEAL =

120216041 CAP FAY N k5 A 3
110136400 VALVE, SEAT FNTY—1r N

111147491 GASKET, CYLINDER HEAD TS 3| HZ S Y b AY K T=1.3

111147501 GASKET, CYLINDER HEAD T=14 [ ZFY b AY K T=14

PAIRD O ) = =i1= M WMNM®B®WOWN AN =

111136480 BOLT AYRFEN 1
111136490 BOLT AYFFIL

195816540 HANGER NH

011510816 BOLT Ak

012110655 STUD A&y KR b

11



FIG.104
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ROCKER ARM

RiES| B R F 8 RN S AR EIRE
Key No Parts No Parts Name 314 | 374 E‘Tﬁ Application | Description | Remarks
1 120036930 ROCKER ARM Oyh—7—L4 1 1
2 (120856131 ROCKER ARM, Intake |0 w#H—F—4; IN 3| 3
3 (120356141 ROCKER ARM, Exhaust| OwHh—F—A;EX| 3| 3
4 (199488220 SCREW, ADJUSTMENT |P¥ v+ A R Ao U 2 6| 6
5 [020108076 NUT ERAL 6 6
6 (120316281 SHAFT vk 11
7 (198217170 SPRING AFUT 2l 2
8 (0113108635 BOLT FIb k 2l 2
9 (012109044 STUD, Stud AV KR 3 3
10 (023100010 NUT P 3] 3
11 (185246060 SENDER UNIT /AR R 1 1
12 |140606941 PIPE A Ibs4 F CoOMPL| A CiM314
12 [140607281 PIPE # o Jbii1 7 COMPL 1 CM374
13 140996260 GASKET HAFY b I M8 4 4
14 (198486780 BOLT,BANJO FAFEIL 2| 2
15 120996140 GASKET FAFIRIOVA-F-FFFIN| | 4
16 [052109076 O-RING ovxs 4 4
17 199280300 SHIM VA 4 4

12
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Key No Parts No Parts Name ALL ﬁﬁ Application |Description | Remarks

1 (111996410 GASKET, HEAD COVER|HZFY h 1AY Rhsi—= 1

2 111217670 COVER AW FHIN— I CHB 1

3 |110866210 DEFLECTOR FAWA TR 1

4 110666060 SCREEN, FILTER, Engine Breather | 2 S — L+ —J% 1

5 |015600406 SCREW Ay 6

&8 |140996270 GASKET HRry b im0 3

7 024600010 NUT, Cap S vl 8 3

8 [198436010 CAR, FILLER FrvsS 1

9 (052100420 O-RING oury 1

10 |110566080 BREATHER FU—HuLJ 1

11 |011100408 BOLT FIL b 4

12 |011810660 BOLT Fib b MBXED SixHYE| 2

13 |011310640 BOLT FI b 2

15 |135996950 GASKET, MANIFOLD {HZ¥Y b i IP1»749| A

16 |135566510 MANIFOLD PEFRITA T4 008 4

17 [011310620 BOLT, Hex, M6 x 20, 8.8|:KJL | 2

13
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CRANKSHAFT & PIST

RiEe| & & % =2 T = o AR TR T
Key No Parts No Parts Name 314 | 374 ﬁﬁ Application | Description| Remarks

1 |115256580 CRANKSHAFT G0N COMPLl 1 CM314
1 |115256760 CRANKSHAFT JI95%%7 h COMPL 1 CM374
2 115276200 GEAR 4 1 1
3 030508020 PIN, Dowel (= 1 A
4 030300816 PIN (=% 11 1
5 1101586171 BEARING HOLDER ASSY|AX7U 5 HL4 ASSY: 1| 1 CM314
5 110156370 BEARING HOLDER ASSY(|X7 U2 4 ASSY: 2 1 CM374
6 [010109406 BOLT Fb b 6 6
7 030500612 PIN (S 6 6
8 |110156181 BEARING HOLDER ASSY|X7U Y 4R 4 ASSY: 2| 1 CM314
8 [110156380 BEARING HOLDER ASSY|A7 U #HJL4 ASSY: 3 1 CMa74
9 [|110156191 BEARING HOLDER ASSY|~X7U v 4 ASSY:3] 1 CM314
g |110156390 BEARING HOLDER ASSY([~XTU ¥ 4 kL4 ASSY: 4 1 CM374

10 (198517232 LINER, Standard AHN BT STD| 3| 8

11 |198517242 LINER, Standard AN H STDl 3| 3

12 080109061 BELT, V AL M (A36.5) i A

13 |010109667 BOLT, M8x50 FI 2l 2

14 |010700865 BOLT, M8x65 FI R 2 CM314

14 (010700860 BOLT, M8x60 FI b 2 CM374

15 (115107970 KIT, PISTON RINGS, Standard |EZ b U4 KIT:STD! 3| 3

16 (115017541 KIT, PISTON & RINGS, Standard | ¥ X R >» KIT:STD | 3 CM314

16 (115017491 KIT, PISTON & RINGS, Standard | ¥ X » 3+ KIT :STD 3 CM374

17 [115326220 PIN, PISTON EXArE 3l 3

18 (036500028 RING, SNAP AFvFYLT 6 8

19 [115026251 ROD ASSY.CONNECTING |37 54 »40 VK assy| 3 CM314

19 (115026330 ROD ASSY.CONNECTING |3 2774 » 70" K ASSY 3 CMa74

o0 (198517260 BUSHING Fwia 3l 8

21 (115176140 BOLT, Connecting Rod | 4L k 6| 6

22 |020109120 NUT FV b 6| 6

23 [198517252 LINER, Standard AR ;STD 6] B

24 (115357380 FLYWHEEL, ENGINE |774h4 =0 COMPL| 1| 1

25 (115376040 GEAR, RING E 1 1

26 (034100508 KEY F— 1 1

27 (010109341 BOLT I b 6| B

28 |020109086 NUT b bV N 11




FIG.106
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CRANKSHAFT & PISTO
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AHES 5 B B B ® & & K = 38m FELSH B | =
Key No Parts No Parts Name 34 | 37 Ri?| Application Description| Remarks
29 (115397790 PULLEY G397 b 7= INHG 1 1
30 |195266200 WASHER, THRUST |AZAR7Y4v 2 2

15
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OIL PUMP

FIG.107

B aE S B & E K =g, ElBESE (K S F %
Parts No Parts Name AL thlg Application | Description | Remarks

165026230 GEAR ASSY.IDLE T A KI ASSY 1

199266270 WASHER.THRUST |AS A b7 Wiy 1

198217760 SPRING ATV T 1

140166250 ROTOR O—# 1

140116220 COVER.QIL PUMP | 1 JbsB Fhss— 1

199286340 KIT, Shim S LKIT 1

198216720 SPRING AFULT 1

199236540 COLLAR HhF— 1

036800010 RING, SNAP AFyTVT 1

052109076 O-RING oury 1

140986860 TUBE, Oil N7 1

140406520 FILTER, Suction Yoy3071 A COMPL] 1

011310612 SCREW FIL 4

165996540 GASKET HAFyh:700bL=b A

165166600 PLATE.FRONT:CHB |78 rFL— b :CHB| 1




FIG.108

WATER PUMP

AeERlE & & B " - Elme® |2 + |6 =
Key No Parts No Parts Name ALL ﬁ Application |Deseription | Remarks

1 (145017790 PUMP, WATER BF—RF LT ASSY NHG| 1

2 015300614 SCREW #Ib b 3

3 145146320 PLATE, Set v hFL—k 1

4 145996681 GASKET HZ4 v bk 1

5 064500030 PLUG riXi 1

6 011310835 BOLT, Méx35 HIv K 4

7 023100006 NUT, M6 x 1 FUk 1

8 |145337630 PULLEY FFPT—U 1
9A (145387000 HOLDER, Fan 7 RIE 50 1
9B (145386910 HOLDER, Fan TP LRI D10 1
10 |145306510 FAN 2-YLG7F7» COMPL 1
12 |011310675 BOLT, Cap, HH, CL8.S, M6 x 1x 15[ JL b 4
13 |145996670 GASKET HAFUb 9 -4407) 1
14 |010800820 BOLT, Bolt, M8 x 1.25 x 20| #J1 b 2
15 |067100022 CLAMP, HOSE A=K 2
16 |145536051 HOSE k-2 1
17 |145226450 COVER Y—TA4Y bhA— I NHG| 1
18 |145996051 GASKET HAEY b i B—Fhr—| 1
19 |145206220 THERMOSTAT COMPL|{H#—EX &Y » COMPL| 1
20 (145216730 CASE. THERMOSTAT [t—£Z4Yhr—Z:CHB| 1
21 (145996710 GASKET HAFYN 1 9-Fr=Z] 1
22 (385720360 SWITCH, THERMOGUARD, Themosiat | 2 -1 ¥ F @ # —F 1
23 385720011 SENSOR, Thermostat | £»#— i —FA—-%| 1
24 |023100006 NUT, M6 x 1 +vh 2
25 (199116370 CLAMP i 1
26 (011310645 BOLT, Cap, HH, CL8.8, M6 x 1 x 45| 7R 4L b 2
27 [011510820 BOLT, Bolt, M8 x 1.25 x 20| JL k 1
28 (064500030 PLUG, Plug 739 1

17



FIG.109

FILEx—4
ALTERNATOR

g |2 & & B & & B f‘“%-t‘,ﬂ" EEEEW M S+ F E
Key No Parts No Parts Name ALL ﬁ Application | Descriplion | Remarks
1 |[185046320 ALTERNATOR, Includes : Ref. 2thru 15 | A Jb & 3 — 4t ASSY 1
2 (185446269 NUT FvEr 1
3 1185436180 PULLEY 7= 1
4 1185446270 SCREW FI b 1
5 [NSS K SERVICED SEPARAELT, e, s Ref6 7 1
6 (185446271 SET OF SCREW Ty b AU 1
7 185446272 BEARING, BALL F—WANT )4 1
8 |NSS NOT SERVICED SEPARATELY 1
9 |185446274 BEARING, BALL R—=XT V5T 1
10 |NSS NOT SERVICED SEPARATELY 1
11 [NSS HOT SERACED SEFRAATELY Fea, e Rt -1 1
12 |185446278 TERMINAL, Set, Terminal | % — 2 I 1
13 |185446277 REGULATOR, VOLTAGE | L ¥ =2 b — & 1
14 |185416480 BRUSH Fuia 2
15 |185446276 RECTIFIER LOFTr4A4% 1
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R Sl Ay P
ALTERNATOR MOUNTING

FIG.110

REBZ( 8 & B B B R B K =R ZEGS®| Y <t =
Key No Parts No Parts Name ALL E% Application | Description| Remarks

1 |185727000 PLATE, Adjusting FHAT{VITL-b 9%

2 (185046320 ALTERNATCR, See Figure 01.10| 4 JL 2 x — 4 ASSY 1

3 011510820 BOLT, M8 x 1.25x 20 K~ 1

4 (026109017 WASHER, M8 i 1

5 |185976900 SUPPORT AF1 .SB 1

6 011510816 BOLT, M8 x 18 FIL 3

7 |010311035 BOLT, Hex, M10x 35, 88, Full Thd [ J1 |k 2

8 (020900010 NUT, M10x 1.5 F 2

9 |080109061 BELT VAL b (A36.5) 1

10 |011510825 BOLT, M8 x 1.25x 25 |4 1
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54 I TXY 8 HINF—
TIMING GEAR & GOVERNOR

FIG.111

BHES B &K E 2 EEE - Zlmsemy 4| %
Key No Parts No Parts Name 34 | 374 Tﬁ Application |Description| Remarks
1 (165106770 CASE.GEAR 414 — X COMPL ; CHB
2 165996550 GASKET H2Fv b Evhr—2
3 198636160 SEAL, OI, 0.0, 550 mm, 1.0 338 mm | = € Jb S —J1
4 |030300414 PIN e
6 |125046340 LEVER, Governor Lri—
7 [125406080 LEVER, Tension losi—
& 398210070 SPRING AFUT
9 1036800008 RING, SNAP AFVFULT
10 1026200010 WASHER A A O
11 198217500 SPRING ATV T AE—1
12 011310680 BOLT I[N
13 |031100004 PIN ATV T
14 198217220 SPRING AFULT A1
15 125156250 ARM T—4
16 052109110 O-RING oVLad
17 |011310660 BOLT i Y IS L

18 |125416090 LEVER, Governor HisFLii—
19 011310630 BOLT, Hex, M6 x 30, 8.8 k
20 (011310645 BOLT, Cap, HH, CL8.8, MB x 1 x 45 FHil b

- N A PO =) W e et GO 2 L P L ) 2 el e
O RN = = D G ] = o GO e ek omd POk ot P ok ek ek S b L

22 |023100006 NUT, M6 x 1 FVk

23 (125116741 ROD N

24 052109108 O-RING QuU»y

25 036800005 RING, SNAP ARFUSILT

26 |125976100 BRACKET A7

27 011310614 BOLT, CL 8.8, MB x 1 x 14| +

28 (010109264 BOLY PN

29 052300600 O-RING oury

30 |398430630 PLUG CM314 FST (FAI) CM314
31 052100280 O-RING ,CM314 oLy CM314
32 (181046430 ANGLICH SET ASSY |79 31 CM314
32 [131046390 ANGLICH SET ASSY |72 731k 1 CM374
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FIG.11

4

IXYV—AMTZF4—ILF
EXHAUST MANIFOLD

REER|ER B B B ENENEN - R BEBLSEH|B I H %
T
Key No Parts No Parts Name ALL RP| Application |Description | Remarks
1 |135616400 MANIFOLD, EXHAUST [Z&V-Z b 7=5bK ; SB-H 1
2 (135996520 GASKET, MANIFOLD |#Z4% b ;EXTZFHNF 1
3 |012110625 STUD A&y BRIk 2
4 1011310825 BOLT, Hex, M6 x 25, 8.8 |#JL + 4
5 |023100006 NUT, M6 x 1 FUh 2
6 (314590013 GASKET HA5Y b 1
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1222723 vR TS50
INJECTION PUMP & LINES

B

3r
38

FIG.116

37—t

RBUEs (8 & & B B B I ﬁ%-t‘f“ EEBE®R B  |H% =
Key No Parts No Parts Name 314 | 374 E% Application | Description | Remarks

1 131017811 PUMP ASSY.INJECTION|A > ¥ x# ¥ a®rF| 1| 1
2 131426310 KIT, Shim, :0.2, 0.3, 0.4, 0.5| 3/ £ KIT AR| AR
3 023100008 NUT, M8 x 1.25 +Yh 2l 2
4 |010800820 BOLT FIh 2l 2
5 |131406360 INJECTOR, FUEL SYSTEM|f » ¥ 1 &7 & — 3] 3
6 |131606980 TUBE, Return Ja—2Fa—-7F 1 1
7 131507601 PIPE.INJECTION AC &) 1 CM314
7 |131501030 PIPE.INJECTION At o 1 CM374
8 |181507611 PIPE.INJECTION At v 1 CM314
8 131501040 PIPE.INJECTION At 1 CM374
9 131507621 PIPE.INJECTION nNL7 1 CM314
9 131501050 PIPE.INJECTICON At o) 1 CM374

10 (199106021 CLAMP i D 4 4

11 |010110625 BOLT, Hex, M6 x 25, 8.8l b 2] 2

12 1023100006 NUT, M6 x 1 Uk 2l 2

13 185366190 GLOW PLUG =i 3 3

14 (185376140 CONNECTOR, HYD., |34 4— 1 1

15 (027100004 WASHER, LOCK, ExtT, M4|7 v & 1 1

16 (020100004 NUT, M4, CI 8 FU K 1 1

20 (131426200 GASKET HA 5w b 3 3

23 |185208084 SOLENOID Vi /SAFK 1 1

24 025100016 WASHER R 1 1

27 |131248010 FITTING T4 1 1

28 |131296255 GASKET HRw b 2 2

29 131246170 BOLT FIL R 1 1

30 [185606170 HARNESS, WIRE FA4HN—23R 1 1

31 [130996130 GASKET HArw k 1 1

32 185206640 COVER Hi5— 1 1

33 (011310812 SCREW A2 2 2

34 |198487920 CONNECTOR, HYD. a4 4#— 1 1

35 140996350 WASHER, COPPER |P v i 1 1

36 |068204090 FUEL HOSE FaIk—2 1 CM314

36 |068204112 FUEL HOSE ZaIIk—-2R 1 CM374

37 |067200078 CLAMP, HOSE 90T 2 2




-

1273 R T

FI1G.118
INJECTION PUMP — 131017811
f 1
AHES (B & F B BB E B = A ElEmer(® +[m =
Key No Parts No Parts Name ALL E% Application |Description| Remarks
1 131017811 PUMP, FUEL INJECTION |27 1
1A |NSS NOT SERVICED SEPARATELY, Holder 3
2 |NSS NOT SERYICED SEPARATELY, O-Ring 3
3 |Nss NOT SERVICED SEPARATELY, Spring 3
4 |NSS NOT SERVICED SEPARATELY, Gasket 3
5 |nSs OT SEEVCED SEPARATELY Defery Ve sy 3
6 [NSS NOT SERVICED SEPARATELY, Plunger 3
7 |NSS NOT SERVICED SEFARATELY, Spring 3
8 (NSS NOT SERVICED SEPARATELY, Plate Kt AR
2 |NSS NOT SERVICED SEPARATELY, Pin 3
10 |NSS NOT SERVICED SEPARATELY, Fing, Snap 1
11 131246010 FITTING, Fitting, Banjo|7 1 1
12 |131296255 GASKET HRArw b 2
13 131246170 BOLT FKIb 1
14 |NSS NOT SERYICED SEPARATELY, Sedt, Spiing 3
15 [NSS NOT SERVICED SEPARATELY, O-Hing 6
16 [NSS NOT SERVICED SEPARATELY, Bol 6
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Z2aINA T T4
FUEL INJECTOR

FIG.119

BHES | H B B S CICE = RE = BEEGEE® | B S| 2
Key No Parts No Parts Name ALL EtF Application | Descriplion | Remarks
131406360 IWECTOR, FUELSISTEM M6 s et Lk | o > 57 £ &7 4 — 3
131446006 NUT Fu b 3
2 1831426230 GASKET HRAry b 3
3 (131437360 KIT, SHIM, Shims YL KIT AR
4 [131446074 SPRING ATV T 3
5 (131446075 SEAT/SLOT, Spring  |RFV 94 —h 3
6 (131448076 SPACER AN—H— 3
7 131418170 NOZZLE, Nozzle S ZI 3
8 (131446077 NUT Fv b 3
5 |NSS NOT SEAVICED SEPARATELY, Body 3




ARA—F 4 0F—4
STARTING MOTOR

FIG.120

RU%R 5 & B & A = e EEEE® B | E %
Key No Parts No Parts Name 314 'ﬁ% Application |Description | Remarks
1 |185086551 MOTOR ASSYSTARTING | A& —F 4 > FE—4—| 1
2 |185846468 SCREW SET Ty b RZY A 1
3 |NSS NOT SERVICED SEPARATELY, Fronl 1
4 |185846615 LEVER SET Ty b Lst— 1
5 |185816340 SWITCH ASSY A1 v F ASSY 1
6 |185846616 BALL F-1 1
7 |185846617 PACKINE FADE 3% 1
8 |185846618 ARMATURE FIFaT 1
9 |185846621 HEXAGON HEAD SET|Ry H7F by | 1
10 |185866391 SHAFT ASSY CLUTCHSET |3+ 7 b ASSY 1
11 [185846614 STOPPER SET X bwri—gy b 1
12 [NSs NOT SERVICED SEPARATELY, Pion | 1
18 |NSS NOT SERVICED SEPARATELY, Intemal 1
14 |NSS NOT SERVICED SEPARATELY 1
15 [NSs NOT SERVICED SEPARATELY, Shat 1
i6 INSS NOT SERVICED SEPARATELY 3
17 |NSS NOT SERVICED SEPARATELY 1
18 |185416490 BRUSH ASSY F v o ASSY 1
19 185416500 BRUSHHOLDER ASSY, indudes: Rk 20 | 7 3 2.2k L4 — ASSY] 1
20 INSS NCT SERVICED SEPARATELY| 1
21 |185846620 BRACKET ASSY REAR| 75 4 v k ASSY 1
22 020109160 NUT, Special F b 1
23 185736330 COVER His— 1




RE—F 4 »TF—4
STARTING MOTOR

FIG.121

RHES |88 & & B I é“%{,‘f‘m E|WEEE( 8 R E
Key No Parts No Parts Name 374 lﬁ% Application | Desctipion | Remarks
1 |185086530 MOTOR ASSYSTARTING| A4 —F 1 > 5E—-4—| 1
2 |185846571 ARMATURE ASSY |P<¥F a7 ASSY 1
3 |185846549 BEARING NPT 1
4 |185846583 BEARING ATV 1
5 |185866370 CLUTCH ASSY o ka 1
6 [185846572 HOUSING ASSY Ny 1
7 |185846575 PINION Y- 1
8 [185846570 STATOR KIT AB—H—KIT 1
9 1185846286 BALL STEEL F—I 1
10 [185846560 SPRING BRUSH AFUwT 1
11 {185846551 |RETAINER Ur—+— 1
12 |185846371 ROLLER a—3— 5
13 |185846552 PINION el 2 1
14 |185846573 HOLDER ASSY BRUSH| L4 — 1
15 |185846579 SPRING BRUSH ATV 4
16 |185846574 FBAME PAVEYN 1
17 |185846581 BOLT Fa 2
18 185846582 SCREW b $/2VEY 2
19 |185846378 NUT Fv b 1
20 |185846580 SCREW A7) 2
21 |185846563 NUT Fv b 1
22 |185846562 BUSHING DRAIN Fusg 1
23 |185846561 O-RING oury 2
24 |185816360 SWITCH ASSY MAGNETIC|= % v h X o w F 1
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FIG.201

Z7aTIVNAHY, INvyFY
FUEL LINES, BATTERY

0

REES | B B 2 ® R E K AR E(EEEM B S [R %
Key No Parts No Parts Name ALL ?2% Application | Description| Remarks
1 398510740 BATTERY, WET JNY T\ 750261 1
2 (389101950 SUPPORT SYFVZRELF IMC 1
3 [011510825 BOLT, M8 x 25 FI b 4
4 389410310 COVER INYFUHRN—IMC] 1
5 1389320231 ROD AyFyovr 2
6 (023100006 NUT, M6 x 1 Al 2
7 |360771060 PIPE AT S 1
8 1398750310 BAND F—RI K 6
9 |087200078 CLAMP, HOSE L &7 RV o 4 1
10 ;360700230 FILTER, FUEL, Includes: 18-22( 72 TN7 L% ASSY 1
11 131646010 COVER FyvS 1
12 |011510840 BOLT, M8 x 40 FI b i
13 |360800040 PUMP, FUEL ZATNFELS 1
14 (023100006 NUT, M6 x 1 bl 2
15 1360771080 PIPE JITWALT RL-U-2] 1
16 |360771070 TUBE JaATInAF 1
17 |398750150 STRAP, CABLE, Tie, Plastic|/ 32 F 1
18 1052100100 O-RING ouUxg 1
19 360720130 FILTER, FUEL, Elementi 71 JLZ I L X 2 b 1
20 [052100400 O-RING oury 1
21 |360710060 CuUp TANEHYS 1
22 360740123 NUT, SPECIAL FTYN 1 T7A0E 1
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FIG.202

FUEL TANK

5

|

I

| |

E ‘ 10
! g !
~. P
AEES| B & B B R e = B BEEM B 3 H &
Key No Parts No Parts Name ALL ?ﬁ Application |Desciiption | Remarks

1 [360102110 TANK, Fuel R :73TN MC| 1
2 |360501350 SUPPORT RPNV EEA 1
3 |398115530 INSULATOR BLOCK [TF4 2
4 |398110110 BUMPER, Rubber =Y 1
5 |360200670 BAND, Tank Restraint |®>7/{ F 1 MC 2
6 [022300008 NUT, U-Nut, M8 FYEr U 2
7 |023100008 NUT, M8 x 1.25 b ol N ‘2
8 [011511025 BOLT, M10 x 25 b N 4
9 [398113570 SEAL, RUBBER 4 1
10 |360300080 CAP Z17%vv7 1
11 (130340110 FILTER RO TN 1
12 |067200078 CLAMP HOSE, Hose Clamp|sh—Z # U 7 3
13 |068209075 HOSE, FLEXIBLE, L: 1000| = &as54 7 1
14 |[398130310 SEAL R 1
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IFP—F, =205
AIR CLEANER , MUFFLER

FIG.204

SLEe|: M B 2 ® & & K -l EEES® (% +(H =
Key Ne Parts No Parts Name 314 | 374 FT? Application | Description | Remarks
1 |314601871 HOLDER, CM314 I7YU—FHHR—1 1 CM314
1 1314601701 HOLDER, CM374 IFPZ)—FHHR~-h 1 CM374
2 (010800816 BOLT, M8 x 16 FI b 3 3
3 1314500860 AIR CLEANER, Includes: Ref 2& B3| T 7 47 1) — 3 ASSY 1 1
4 314541250 HOSE I7HY~FH=ZININ[ 1} A
5 |067100062 CLAMP, COLLAR R=ANF 2 2
6 |314541890 ~ |AIR CLEANER HOSE, CMM4|TF7 ¥ U —3%K—Z OUT 1 CM314
6 [314541680 AIR CLEANER HOSE N, CM374 [T 7 7 U =R —Z OUT 1 CM374
7 398119972 RUBBER BAND, Rubber|J4: 272U —F4#1 1 1
8 [314102391 MUFFLER <75 I MC35 1 1
9 |314990013 GASKET ARV b 11
10 |010109337 BOLT FI - 4 4
11 |027100008 WASHER, LOCK, M8 |A 57wy 4 4
12 011800816 BOLT Ik 2 2
13 |314102610 PIPE, EXHAUST SYSTEM, CM314| = — Jlsif 7 1 CM314
13 314102410 PIPE, EXHAUST SYSTEM, CM374| 7 — JLs S 1 CM374
14 010109206 BOLT FIb b 2 2
15 (314141190 COVER -84 7 EU 1 1
16 020900010 NUT, M10 Fabdl 1 1
17 [398750410 CLAMP, HOSE =R R 1 1
18 (314430670 SUPPORT TIZZATAIN 1 1
20 (314430650 SUPPORT, CM314 w7 oHE-R 1 CM314
20 (314430531 SUPPORT, CM374 7 7HHE-b 1 CM374
21 010311040 BOLT, Hex, M10 x40, 8.8, Full Thd | L 1 1
22 1314531176 FILTER, AIR 2403-COMP IFH) -7 5 1 1
23 314531177 FILTER, AIR thvE 740 GNP 1790 1 1
24 (350755850 COVER, Flywheel s TATv B o 1 1
25 1388750410 BAND R—=ANF 1 1
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P22 X3Iva, v
TRANSMISSION, GEARS

FIG.205

REgs 88 & & S R & ‘“"%-Jﬁ?“ = BEEM B S| H %
Key No Parts No Parts Name ALL ‘FI{% Application |Description | Remarks

1 (322115080 MISSION CASE: COVER|3 W& 304 -2 1 hii—| A

2 030500820 PIN PRVl =% 2

3 012111035 STUD AV RHEN 2

4 1012111050 STUD AV REN - 2

5 030501025 PIN Al =% 1

6 (011511030 BOLT, M10 x 30 EIN 0

9 011140610 BOLT, M6 x 10 Kk P
10 |399568660 PLATE, SUPPORT Fl—h 1
11 (021000010 NUT, M10 FUR 4
12 (398400550 GAUGE FANGF -5 1
13 322521520 MAIN SHAFT ALY T R 1
14 |040106006 BEARING, BALL F—RF Y q 1
15 (040106207 BEARING ASSY T XTI H 1
16 |038500072 RING, SNAP, Int, M72 | ZF VY F U4 1
17 |322531610 SHAFT HIB8=FT k 1
18 |322361500 SLIDE GEAR B A4 K¥¥B 1
19 |040106204 BEARING, BALL H=JNFY 2 F 1
20 |040109054 BEARING, BALL b [ ) R 1
21 |036500052 RING, SNAP, 2.062" [ZFvFUr 4 1
22 322325740 GEAR AT15Y A 1
23 |036500052 RING, SNAP, M25, Ext| 2+ v F U4 1
24 (320720290 COUPLING HhyFVT 1
25 [040106207 BEARING, BALL R—ANTY T 1
26 [040106206 BEARING ASSY R—IXFTVY 25 1
27 [398566480 BEARING ASSY Z— KNPy 1
28 (398566470 BEARING ASSY AZARNTULY 1
29 322531630 SHAFT AV B=AT 1
30 |0B52100110 O-RING oLy 1
31 399235520 COLLAR HF— 1
32 |322371980 GEAR AR A 1
33 040106004 BEARING ASSY F—XFYL T 2
34 (036500042 RING, SNAP, M42 AFVFULT 1
35 (020900014 NUT, M14 FV b 2
36 [027100010 WASHER, LOCK, M1Q|AF U T 7wy 6
37 (320080101 CLUTCH 23VF  ASSY 1




bZ2X3Ivial, ¥v

FIG.205

TRANSMISSION, GEARS

BHES 5 A B B T - e BB S® |2 | %
Key No Parts No Parts Name ALL F]tﬁ Application | Description| Remarks

38 (399261840 WASHER, THRUST |25 K7V i¥w 1

39 (399261500 WASHER, THRUST |RZA 7V 1

40 (322513460 SHAFT DRIVEN FSA7v7 b 1

41 398511930 BUSHING Fwvia 1

43 |050202220 SEAL FA I —J 1

44 (322013450 COVER =2 ANR—:MDPTO| 1

45 (324910090 MAGNET TRV R 2

47 (340615881 ADAPTER FHTH . F2y=ay| A

48 |340692490 HOSE F1IFE—2 1

49 (360102060 TANK, Overflow FALIRY 1

50 (010800616 BOLT, M6 x 18 Fab b 1

51 021300006 NUT, M6 x 1 wabl 8 1

52 (064400030 PLUG i 1
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FZRIvar, V74
TRANSMISSION, SHIFTER

FI1G.206

o g 13 ‘/(,
28
REBE 5 A B S A T = ZEES# |2 |H =
Key No Parts No Parts Name ALL Fﬁ’s Application |Description | Reimarks
1 324312080 ROD L240VF 1
2 (324412390 SHIFT, FORK LI TF— 1
3 (036800010 RING, SNAP AFVFULT 2
4 (052100100 O-RING QuUry 1
5 398210280 SPRING APV T 1
6 |048100010 BALL AF—IK—N 1
7 324202700 ARM 7T —4 1
8 |399564790 PLATE Fl=t 1
9 (011510812 BOLT, M8 x 12 FI b 1
10 [3244120090 SHIFT, FORK DI TH—4 1
11 [399812150 PIN e 2
12 |010709043 BOLT : MBCOATING  |#Jb b i MEI-F12%| 2
13 [320210370 SHAFT DT b LAWD 1
14 |050203115 SEAL FANL—I 2
15 |324108720 LEVER, Shift FIVTLA=1T9 Y4 1
16 (030300632 PIN ATV T 1
17 |324106610 LEVER, Shift FILVLr— WD 1
18 |030300628 PIN 2FV T 1
19 |324106620 LEVER bsi— 4WD 1
20 |398511310 BUSHING, DRIVE ) 2
21 (036100015 RING, SNAP, Ext, M15| X+ VY F U5 1
22 (398214450 SPRING AFULTLRE-FOYS| 1
23 |030300850 PIN, LOCK, M8 x 50, Sletted | X U = F 52 1
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FIG.207

b2 XAXIval, RS54 TE=F>
TRANSMISSION, DRIVE PINION

42
45
REES| @ B & 2 B 8B H B = EBES® (B S| F %
Key No Parts No Parts Name ALL Hrf!P Application |Description | Remarks
1 |322119060 MISSION CASE VLA E=2 1
2 |030500820 PN WAV LN 2
3 (030501032 PIN ALl =% 4
4 |012111025 BOLT ZEYRERIL R 2
5 (064600016 PLUG VISYETSY Mis| 1
6 (025100016 WASHER Dy My RTEIE 1
7 322140270 COVER T—HIi— 1
8 (012111040 SCREW, Stud, M10 x 40| X &Y K #Jb k 2
9 (320120500 PLATE PR N 1
10 (011511025 BOLT, M10 x 25 #FI b 2
11 (322051500 DRIVE PINION ASSY |KZ17E=#> assy| 1
12 |399233780 SPACER Am—i 1
13 |322325750 GEAR AFA XY A 1
15 (042532206 BEARING ASSY F—NO—3XTPULHF| 2
16 [026100024 WASHER, M24 7Ly 1
17 020105079 NUT. Fh TM24X15| A
18 |199280630 SHIM :0AT 24 104T 1
19 (199280640 SHIM :0.2T & 102T 1
20 |199280650 SHIM :0.5T U4 05T 1
21 320260200 FORK DPTYFIE—Y 1
22 (320201200 SHAFT GI3VFLYTRIPTOl A
23 |010709043 BOLT FWbiMea-FA | 2
24 050203115 SEAL AN —N 1
25 |322514580 DRIVE SHAFT S G 7 v I 1
26 |036100025 RING, SNAP. M25, Ext| A+ vFUr 4 1
27 1322325760 GEAR AF4E¥v A 1
28 040106304 BEARING, BALL Bt | e AV BT i 2
29 1322327130 FIXING GEAR A AFIEY APTO 1
30 (322327150 FIXING GEAR A aAF1EFY A PTO 1
31 (322531621 COUNTER SHAET |A9 2—-247 2
32 040106204 BEARING, BALL F— ATV 20 i 4
33 |036500047 RING, SNAP, M47 AFuFULE 1
34 |322327140 FIXING GEAR A AFIETA 1
35 |322590820 SHAFT, PTC PTO %7 1 1
36 [398566470 BEARING ASSY ASARXRPULY 1
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FIG.207

FS2RIviar, FIA47E=4>
TRANSMISSION, DRIVE PINION

42
45

Rt B & B B B & & & = 2= EERSE B | F
Key No Parts No Parts Name ALL E% Application |Descriplion| Remarks

37 036500052 RING, SNAP, 2.062" |AFVF YT 1

38 (040106205 BEARING, BALL F—JeNF V) 2T 1

39 050201325 SEAL T =i 1

40 1322141990 COVER —=IbhHI— 1

41 (052300600 O-RING QuU»d 1

42 1011510820 BOLT, M8 x 1.25 x 20 |&KJ k 2

43 (320040924 CLUTCH ASSH: PTORek b Ry 0T empenes | 47 5 5 ASSY : PTO 1

44 (199280580 SHIM 0.2T Y4 ITO2 AR

44 (199280590 SHIM 0.5T YL ITOS AR

45 (398115500 COVER, CAP HIi— I PTO 1
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FIG.208

F7, 702 NPT I

DIFFERENTIAL, FRONT AXLE

36

Az ® R & B B & & K w = EBCER|Y SR =

Key No Parts No Parts Name ALL 1HI$P Application | Description | Remarks
1 326110593 HOUSING FIE-T 1
2 |326140030 GEAR FIXY 2
3 399251250 WASHER, THRUST |ZZZA M 7wy 2
4 (326160030 PINION, DRIVE FIE=F 4
5 (399260130 WASHER, THRUST |RSZRR7Yi¥y 4
6 [326130472 SHAFT ot PRSI 1
7 [326130343 SHAFT [l A 2
8 (326170060 JOINT, UNIVERSAL [E=# Y%7 haw| i
9 |030500625 PIN, SPLIT (COTTER) |/ V2 K2 3
10 |040106010 BEARING, BALL F—WAXF Y5 2
11A (326220420 SUPPORT, Bearing, L |[F 724 - L 1
11 [326220430 SUPPORT, Bearing, R|[F 794 IR 1
12 % BRAKE ASSY FL—% ASSY:R 1
13 | #* BRAKE ASSY JL—% ASSY:L 1
14 328260170 PIN Prh—t 2
15 |021010010 NUT, M10 x 1.25 + b 4
16 |027100010 WASHER, LOCK, M10|RFU 5wy 4
17 011511040 BOLT, M10 x 40 Fib b 12
18 [326301770 WHEEL SHAFT FAL—=l YT h 2
19 |040106208 BEARING, BALL F—IXFY 5 2
20 (036100040 RING, SNAP, Ring, Snap, Ext, M&0| R U 2 & 2
21 |040106008 BEARING ASSY K—AXFULYT 2
22 |050608047 SEAL, OIL FLRY—N IQNYss| - 2
23 |326610181 CLUTCH FIavsasuF 1
24 326570400 FORK TIAYITF—% 1
25 |030300628 PIN AFVTEY 1
26 (052100110 O-RING oury 1
27 (498211470 SPRING AFVT 1
28 |326530330 SHAFT F7aVsLvT b 1
29 |199280770 SHIM, Shim, .5 or 0.020°|& A 2 0.5T 1
30 |1992807860 SHIM, Shim, .2 or 0.008"| A 1 0.2T 1
31 |199280750 SHIM P40 I0AT 1
32 (326550210 LEVER FIAVYT - 1
33 (010800816 BOLT, M8 x 16 FIb bk 2
34 (010111030 BOLT, Hex, M10 % 30, 8.8, Full Thd | b b 8

36



FIG.208

T7. 70X PRI

DIFFERENTIAL, FRONT AXLE

AtEs|H B ® 5 B & # = A %i@ﬂ'ﬁ%i&ﬁ!#ﬁ 7
Key No Parts No Parts Name AL RiP| Application |Description| Remarks
35 |328360440 BRACKET, Bracket |77V b:7L—%27004 2
36 011511220 BOLT, M12 x 20 FI 4
37 398214590 SPRING AFYT 2
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AFFUT

FIG.209
STEERING COLUMN & OPERATOR’S DECK
RUES (5 & & B B & £ #H %-J,E"ﬂ S EES®(® S| F =
Key No Parts No Parts Name ALL % Application | Description | Remarks
1 |334040401 HANDLE, Pipe RAFNRILASSY MG 1
2 011511020 BOLT, M10 x 20 F 1PN 4
3 378910250 DAMPER HAZRTV T 1
4 334801330 END ASSY, TRACK ROD|BIY KT X K 1
5 030509021 PIN, 45mm, origing! pin was 32mm |/ ¥ 47 & > 1
6 [324120990 BRACKET FIMFEZ 1
7 020900010 NUT, M10, CI 8 FYHR 1
7A 1026109023 WASHER T A 1
8 (030300840 PIN, ROLL AT T 2
9 |399581330 LEVER FIN L= 34 1
10 |010800816 BOLT, M8 x 16 FI B 6
11 |020100006 NUT, M8, Cl 10 FYh 2
12 |358511240 ROD Oy EFNR 1
13 030102020 PIN, SPLIT (COTTER) | A7 U 2 2
14 |399581320 LEVER LS FI 1
15 [398181300 HANDLE GRIP FuwF 1
16 [334310210 STEERING WHEEL (X574 kI 1
17 (027100014 WASHER, LOCK, 918" | A7 U 7w o4 1
18 020800014 NUT bl N 1
19 (334320171 CAP NRNLEYYT IMC] A
20 (020109125 NUT F¥ bk I M8-LH 1
21 |* Instrument Panel AT 1
22 |010800612 BOLT, M6 x 12 /AN 2
23 385202100 SWITCH ASSY A uFassy; oh-Favra-nl 1
24 |350711570 DASHBCARD HYLaf-Fvx| 1
25 011109012 SCREW A b 4
26 (350320390 CONSOLE, Lower Cover| @7 H/5— 1 750 1
27 010800616 BOLT, M6 x 16 I b 6
29 |350320400 CONSOLE, Light Mask| 51 k¥ X% 1
30 |398340460 CLIP by 2
31 |385201810 SWITCH, LIGHTS A UF ASSY 1
32 |385202110 SWITCH, IGNITION (X4 YFASSY: Z4—-4|
32A (385210280 KEY, LOCK, Unbranded|% — ASSY 1
33 |385101910 LAMP. FRONT > 7 ASSY 1
33A |385120700 BULB, 23W AF oaw 1
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ATF7IYT

FIG.209
STEERING COLUMN & OPERATOR’S DECK

BhEL( M & B B ® & £ B a5 = gassmn W %
Key No Parts No Parts Name ALL RP| Application |Description | Remarks

34 (350711580 DASHBOARD AvvaR-Figvol 1

35 |355605070 STER L AT 1

36 355605150 STEP R AFYT R 1

37 398120961 MAT AT R 1

38 [398340240 CLIP iy 10
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A—4

FIG.209A

(INCL 2 412)

INSTRUMENT PANEL

B & E B & & = B sf

Parts No Parts Name ALL RiP Description
385040990 [NSTRUMENT CLUSTER, hsiument Chster [ X — & ASSY : MC 1
385470300 COVER Y-EAN=9 . PRYUNRI- 1
* Gauge Plate FL—t 1
* Body FF 1 1
* Meter Assy, Hour A—=a— 1
* Meter Assy Temperature| A — 4% — 1
s Meter Assy., Fuel A—"— 1
385470302 BULB, 12V, 2W F-EAN-9 0507 2w o
385470301 BULB, 12V, 3W F-ExN-y i W s
% Wire Harness FTA¥—N—-%X 1
* Plate, Support FL—k 1
015600412 SCREW, M4 x 12 Aoua 8




UXTFIRIN, TITENYTLY
REAR AXLE, DIFFERNTIAL & HOUSING

FIG.211

31

REES| 8 R OF S I = e R TR
Key No Parts No Parts Name ALL E%P Application |Description | Remarks

1 |326345230 CASE FA-NIYT -2 IHMC| 1

2 326345250 CASE BA=No¥TM~ATRHMC[ 1

3 326010410 CIFFERENTIAL, Includes: Ref, 34-41| 77 ASSY : U7 MC| 1

4 199280720 SHM PN 1

5 322051270 PINION, DRIVE Fo4FE=F ASSY:MC| 1

6 040106207 BEARING ASSY Sy S AT 1

7 040106009 BEARING, BALL =T ) 2 5 1

8 042530205 BEARING ASSY F-NO~-ZXTFVLF| 2
12 |050202332 SEAL FA - 1
13 |399232470 COLLAR HT— 1
14 |052100210 O-RING ouxy 1
15 (399370740 NUT FUN V95 1
16 |030500820 PIN SV 2
17 |011511030 BOLT, M10 x 30 FI b 6
18 |322262860 HOUSING, BEARING |N7USFHLA i wT| 1
19 |398510350 RING 3 65X40 1
20 (050301165 SEAL F A W= 1
21 |052100210 O-RING ouyyg 1
22 (329513660 SHAFT DRIVEN FILToH%7 K 1
23 [320610140 COUPLING v 2
24 (320171630 TUEE, RIGID FFZREAHL 1
25 (322262850 HOLDER ANTFVTELE oDl A
26 (040116207 BEARING ASSY H=XPY 5 1
27 (398400430 DIPSTICK TN - 1
28 (025100020 WASHER =NV 1
29 [010401212 BOLT, M12 x 12 IS 3
30 |o25100012 WASHER Dy Ay B AT 3
31 (011511030 BOLT, M10 x 30 Ik 8
32 (199280740 SHIM, 0.5 Ay 1
33 [199280730 SHIM, 0.2 L 1
34 |010700855 BOLT, M8 x 55 EAN 6
35 [326110880 HOUSING, Differential |Z 75— 11| 1
36 326140211 GEAR FIEY 2
37 |[399261070 WASHER, THRUST |AZA M7V iy 2
38 (326160060 PINION, DRIVE FI¥=A4 P
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FIG.211

YRRV, T7&NIT LS

REAR AXLE, DIFFERNTIAL & HOUSING

BHER|H M B B SR = & e HEEEEIEIRIE
Key No Parts No Parts Name ALL Application | Desaription | Remarks

39 (326130530 SHAFT, Pinion E=F23¥7k 1

40 (326111080 COVER, Differential Gauge |7 =3 174 MC| 1

41 (399261080 WASHER, THRUST |RZX M7V 2

42 (322263130 HOUSING, BEARING |NPULTRLA U4 MC| 1

43 (199280560 SHIM, 0.1T YAy 104 AR

44 189280580 SHIM, 0.2T ShHIT02 AR

45 139280590 SHIM, 0.5T PLITOS AR

46 (011511050 BOLT, M10 x 50 FIL b 1

47 1012111020 BOLT, M10 x 20 AV FHFEIVb 4

48 (027100040 WASHER, LOCK, M10| A FU 47w iy 4

49 (021010010 NUT, M10 A 4
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FIG.212

VYT, KAWL v T b

REAR AXLE, WHEEL SHAFT

RUEs B & & 2 B & & "“‘%-&E‘“” EBESH B | H =
Key No Parts No Parts Name ALL E}E Application |Description | Remarks

1 |326211660 SHAFT, L16.44" Long |F73¥ 7R iLMC U4 1

2 326211870 SHAFT, R 11.37" Long [F7¥¥7 h:RMC V%] 1

3 |322117431 CASING IVPILE-2. 7485 m| 2

4 030500820 PIN VAR ) <% 4

5 1011511030 BOLT, M10 x 30 FIb Rk 10

6 |334525090 ARM P N P N bR 2

7 |030501025 PIN ST 2

8 (011511025 BOLT, M10 x 25 FIk 4

9 |330311370 PIN LT 2
10 |040146006 BEARING, BALL FE—NARFVF 2
11 |052300650 O-RING oyry 2
12 |036500065 RING, SNAP AT I 2
13 326240600 GEAR ANIEY L PARS| 4
14 |040109034 BEARING ASSY F—IRPYL T 2
15 |040109065 BEARING, BALL F—NRFULT 2
16 |322513491 SHAFT DRIVEN, 1682mm| K54 7<% 7 b 2
17 |050609045 CIL SEAL FLNY~I CLNYa0| 2
18 |042532007 BEARING ASSY, Taper Roller| F—/SO—S A7 UL 4| 2
19 |040106303 BEARING, BALL F—NARFULH 2
20 (322117454 CASING, L P EVL r SY ey L o !
21 322117471 CASING, R YAA-2774H BMG| 4
22 (326240690 GEAR, Final Pinion  |7P4#) Ez#> Mol 2
23 |326370840 GEAR, Final FPAFNEY MC| 2
24 (322213450 HUB, Wheel F=Ah—IFAFL| 2
25 326312381 SHAFT, Wheel FA—=I VYT h 2
26 (040306205 BEARING, BALL oy S AR 2
27 |040306206 BEARING ASSY TP U4 2
28 [050609043 OIL SEAL FAN—l IQNY3s| 2
29 036100030 RING, SNAP, M30, Ext| 2y U4 2
30 [011510820 BOLT, MB x 1.25 x 20 |HJ b 12
31 (064600016 PLUG YNYFTST Me| 2
32 025100016 WASHER P Ay AV 2
33 (199280560 SHIM 01T 24704 1
34 (334801360 END ASSY, TRACK ACD, R| 2/ OYFI»F RH| 1
35 (334801390 END ASSY, TRACK ROD, L1 QY FI¥F LH| A
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UNT IR, RALIVY v T B
REAR AXLE, WHEEL SHAFT

FIG.212

AHEs | & B S ®mE WK Yok B EES® (¥ (F %
Key No Parts No Parts Name ALL PT'EP Application | Deseription | Remarks
36 030103225 PIN, SPLIT (COTTER) |Z U k5 2
37 |234712030 ROD mp i 1
38 020800014 NUT FY b 1
39 020109029 NUT FY M IMI4LH 1
40 344952382 CYLINDER YUUE ASSYMC N7AF| A
40A 344560440 KIT, SEALS, Used wih 4352581 Oyindar | 2 — Jb KIT 1
41 060620000 NIPPLE, LUBE GY—2=vFin 2
42 (399600110 PIN (< 1
43 |010800816 BOLT, Hex Fig, M8 x 18, 8.8|3KJL | 1
44 399612071 PIN B 1
45 (022509001 NUT, M20 x 1.5 U bimeoxi s+ o 1
47 |399210710 WASHER ANR—H 1
48 |022409003 NUT, M16 x 1.5 UFY b iMisxis31a>| 1
50 |340670280 ADAPTER FPHTH I QTIER 2
51 |010401212 BOLT, M12 x 12 I b 3
52 025100012 WASHER Ny 3
53 |199280530 SHIM, 0.5T Y5 TO5 1
54 |199280580 SHIM, 0.2T YAhiT02 1
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ATV TGI8

FIG.212A

STEERING CYLINDER

1

BHEE M & & B H R & ¥ B A I
Key No Parts No Parts Name ALL Eﬁ Application |Deseription | Remarks
1 1344952382 CYLINDER Y4 assyMc A7AF| A
2 gk Cylinder Tube Y 1
3 |=* Rod Kit, Piston HA MOy RKEy R 1
4 [344960452 KIT, Guide ~Y R ASSY 1
5 |344960429 BUSHING Fvia 4
6 |=* Packing, Rod m N 1
7 |% Seal, Dust L= 1
8 344960437 RING, SNAP FXT 1
9 (052400380 O-RING oury 1
10 |*® Piston i 8 1
11 |052310300 BACK-UP BING ourv 1
12 |* Ring, Backup By dTPyFULT 2
13 (052110280 O-RING o4 :1-B 1
14 1020810012 NUT, M12 bV 1
15 |344960432 BUSHING v 4
16 |344960440 KIT, SEALS, Used Wit 44052382 Cyliner} £ —J1 KIT 1
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NIV, HST

FIG.213

PEDALS, HYDROSTATIC TRANSMISSION

REBS B & B B I - ZIESS# |8 <+ m ®
Key No Parts No Parts Name ALL % Application | Deseription | Remarks
1 (358200930 PEDAL NHEWLAHT B IHST] 4
2 (398511320 BUSHING Jvia 2
3 (324106790 LEVER F—4 D HST 1
4 1030300625 PIN AFVTES 1
5 [036800012 RING, SNAP AFUD TV T E 3
6 |026100014 WASHER PR 2
7 [324106770 LEVER L/i—  HST/F 1
8 [324106780 LEVER L/8— : HST/R 1
9 398511310 BUSHING, DRIVE Fvia 4
10 1027100008 WASHER, LOCK, M8 | AV T2+ 1
11 358511250 ROD, Fwd. @YK HSTF 1
12 |358511230 ROD, Rev. YK HST 1
13 030102020 PIN, SPLIT (COTTER) (R 7 U Y b > 5
14 |358104780 PEDAL AR LHST 2
15 010800816 BOLT, M8 x 16 FI b 4
16 398111640 STOPR Pedal =N 2
17 |020900008 NUT, M8 bV 2
18 |398117180 RING, RUBBER AL THST ~&N 2
19 [358511260 ROD (m b M s N §17 1
20 |020900008 NUT, 8 FTYEh 3
21 358511220 ROD oK 1
22 [334800420 END ASSY TRACKROD, LI#AAY RIT X FIL| 1
23 1020109125 NUT +%whk IM8-LH 1
24 [334800360 ROD, End (w7 o sl 1
25 (010310830 BOLT, Hex, M8 x 30, 8.8|RJL b 1
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A bO=Jb, ZO9EIVEF 2L~
CONTROLS, ACCELERATOR & CHANGE LEVER

FIG.214

AHES[E & ® =2 B m & % TRV EEmsEm|L SR
Key No Parts No Parts Name ALL ?1% Application | Description| Remarks

1 |398180921 HANDLE GRIP GUIF I Fo9EN 1

2 |015140512 SCREW Aoy 1

3 |020100008 NUT, M8, CI 8 +v b 2

4 |agsz212210 SPRING AT 1

5 021500008 NUT Fvk 2

6 312500502 BRACKET FTEEYR TR
7 1312100931 LEVER TR lLsti— 1

8 |312070870 WIRE J14% ASSY:FUwL| 1
9 (398114451 BUSHING, RUBBER |4 :D 1
10 |036800004 RING, SNAP AFIFYLT 2
11 |026100006 WASHER, M6 Ty 1
12 (030102025 PIN, SPLIT (COTTER) [AFV Y rE 2
13 (324108031 CHANGE LEVER FILYLHA—PTO| 1
14 (398182120 GRIP U7 I 4WD 1
15 [324541301 PLATE YRS L—bh ALl A
16 [324501270 GUIDE ST MHAR 1
17 (324501280 GUIDE YTRALR LbA=HHT] A
18 |010311075 BOLT, Hex, M10 x 75, 8.8|aJb b 2
19 |399113650 CLAMP 907 1
20 020310010 NUT rard 2
21 (320201131 SHAFT YHTRIPTOYSVF| A
29 |398511320 BUSHING T o
23 398214590 SPRING AFVLT 1
24 498221100 SPRING AFVLT 2
25 |399410140 BOLT AR RFEIR 1
26 |358560180 JOINT, UNIVERSAL |[ZF=2#¥3f»biL| 1
o7 1358560190 JOINT, UNIVERSAL |7F4—2¥31>hIR] 1
29 1020609805 NUT FYR (EHD) 1
30 021000012 NUT, M2 15,CI8,CLE MI2x 15|73 b 1
31 |031311030 PIN EZ7IvE 2
32 |030103020 PIN, SPLIT (COTTER) | A /U R E> 4
33 |036800012 RING, SNAP AFyFULTE 1
34 (324121000 STOP KR i
35 399431070 BOLT FI b 1
38 030303528 PIN AFUTE Y 1
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arehO—ib, PORILEF TN~

FIG.214

CONTROLS, ACCELERATOR & CHANGE LEVER

ArEE|@ B B B ® & & & ame Zl@ES® (& 4% =
Key No Parts No Parts Name ALL % Application | Description| Remarks

37 312700650 WIRE, RETAINING 714 ASSY: PTO 1

38 |030300628 PIN A7 1

39 |399568730 PLATE FL—hIPTO71Y 1

40 1031310820 PIN EZraTE 2

41 (022300010 NUT FVh 1

42 (359211890 WASHER, MI0x 21 x 2 Washer MI0 | A A —tF 1

43 (030102015 PIN, SPLIT (COTTER) |RF UV R 1

44 1324106800 LEVER FIYVLA—PTO| 1

45 (068109052 TUBE, HYD B=nFa-—7 1

46 1015140616 SCREW AU 1
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Vy—L&O7Z

FIG.215

CHASSIS & ROPS

RiEs B & B 5 R oA WK ’m‘,'?” EEEEM( B | R E
Key No Parts No Parts Name ALL ﬁ% Application [Desciiption | Remarks
1 (320552900 FRAME Fl—hi AT 1
2 |3205516871 FRAME, Front ZL—ALIT 1
3 |320551690 FRAME, Support ZL=4LITI 1
3A |080610000 NIPPLE, LUBE, Mg x .075{ % U —2Z2 =Y )i 1
3B |398510070 BUSHING Wi O 95X30%X25| 2
4 011510820 BOLT, M8 x 1.25 x 20 |RJL b 2
5 010310820 BOLT, Hex, M8 x 20, 8.8|RJL b 8
6 021500008 NUT wal 8
7 |398110110 BUMPER, Rubber YA 4
8 |320560771 BRACKET Jlb=413v¥30 MO 1
9 010311020 BOLT, Hex, M0 x 20, 88, Full Tha| R L b [
10 021500010 NUT Paki 12
11 |010411425 BOLT, M14 x 25 FI 4
12 1027100014 WASHER, LOCK, 9M16" | ZF U »FT7v % 4
13 |011511020 BOLT, M10 x 20 B 4
14 |378306890 FRAME, L, ROPS OFZ:3&L 1
15 1378306910 FRAME, R, ROPS AX%:%¥4%R 1
16 (011311225 BOLT, M12 x 25 FI b 6
17 1010311025 SCREW, Gap, HH, CL 88, M10x 1.5x 25| R JL b 6
18 |399111970 CLAMP 207 2
19 (010108502 BOLT, Hex, M16 x 90, 8.8[KJ b I M16X15 2
20 |022408003 NUT, M16 x 1.5 U7 b iMisx1sH1oy| 2
21 |398611460 PIN [ 2
22 (398213410 SPRING AT 2
23 (378306930 FRAME, ROPS JL—A.TT MC| 1
23A (398280070 WIRE, ROPS A% 07 2
24 |355605290 STEP AFUF L RYS 1
28 (011511020 BOLT, M10 x 20 FIL b 2
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J7 v 7—L4
LIFT ARM

FIG.216

FEECIE I EIEEIE = a5 EESS® |8 4 & =
Key No Parts No Parts Name ALL ﬁ% Application | Description | Remarks

1 |344111190 ARM, LIFT, L YUZR7—AIL 1

2 |398510300 BUSHING, DRIVE Fvsa 4

3 060610000 NIPPLE, LUBE, M6 x .075| % U —Z =7 2

4 (344111210 ARM, LIFT, R U7 rh7—4 1

5 [398212310 SPRING AF)T 2

6 (010311040 BOLT, Hex, Mi0 x 40, 8.8, Full The | 2K JL b 2

7 |399568720 PLATE FL—hk 1

8 1011510816 BOLT, M8 x 16 FI 2

9 |344902310 BRACKET FREYR AU ST 1
10 (011511230 BOLT FI b 8
11 |370310580 BRACKET, L TSV IL 1
12 1370310610 BRACKET, R 7S5V iR 1
13 [022300010 NUT FV R 2
14 (026109013 WASHER T 2
15 [011511020 BOLT, M10 x 20 FIL b 2
16 (344952791 CYLINDER, LIFT YU pssYIUTR| 2
17 080620000 NIPPLE, LUBE FY=2ZWFI 2
18 (080640000 MIPPLE, LUBE, Zerk, Grease, 1820( 47 U — X =¥ Il 2
19 340673590 ADAPTER FHETH 1
20 (340672830 ADAPTER e NPV EVEVIIR
21 [340170880 VALVE, HYDRAULIC [ARF i UZRDS¥3Ir 1
22 |026100010 WASHER, M10 AR 2
23 (340673820 ADAPTER FPETH  h—2=vFN| 2
24 (340892350 HOSE, FLEXIBLE FA ik —2R i
25 (340690450 HOSE FA ik —Z 1 L750 §
26 (340690240 HOSE FANFE—2 2
27 (067200150 CLIP F=2 SUVS 4
28 [399600110 PIN E 4
29 |011510812 BOLT, M8 x 12 FI b 4
30 [870900760 PIN ¥ COMPL 2
31 599730030 PIN VI 2
32 (370770130 LATCH FL—hIEFIVYE| 2
33 (385960550 TUBE A= anF—-pFa-71 A
34 |385891128 SPIRAL TUBE AN SNFL—F 1

o
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U720 E

FIG.216A

LIFT CYLINDER

1

AMER| B OB OB S N = ZEES®| 8 + %
Key No Parts No Parts Name ALL % Application |Dessription| Remarks
1 |344952790 CYLINDER, LIFT YULE AssYIUTZR 1
2 (= Cylinder Tube SIvE 1
3 |* Piston Red Kit EXkrOv 1
4 (344960452 KIT, Cylinder Head ~UF ASSY 1
5 1344960429 BUSHING Jvia 1
6 | Backing, Rod m 1
7 | = Seal, Dust = 1
8 (344960437 RING, SNAP hATT 1
9 [052400380 O-RING, O-Ring ourJ 1
10 |=* Piston QUL 1
11 (052310300 BACK-UP RING, O-Ring|OQ J > 7 1
12 | % Back Up Ring Ny gPyFULT 2
13 |052110290 O-RING ovr7i1-8 1
14 020910012 NUT, M12 b 1
15 1344960436 BEARING FTvia 1
16 344960432 BUSHING Fya 2
17 | % Ring, Snap AFvFULT 1
18 (344960370 KIT —ILKIT 1
19 |060620000 NIPPLE, LUBE, 450 18'NPTx TR 47 1) — R =W T I 2
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Kozw b, 7104

FIG.217

BONNET,FENDERS

AEES | B B B B & & = A ZIEEEM|8 (e =
Key No Parts No Parts Name ALL .ﬁ Application | Cescription | Remarks

1 [350111300 BONNET :MC ISM  |RKX> &Y IMCISM| 1

2 |398121150 INSERT T4 4

3 010800820 BOLT, Hex Flg, M8 x 20, 8.8|4JL b 8

4 |378106940 SIDEGUARD : L MC HOOD|MC %4 KH—FLHOCDTR| 14

5 |378106950 SIDEGUARD R MC HOOD |MC ¥4 F#—KRHOODTR|

6 |350103830 GRILLE FrV UL 1

7 023100008 NUT FUH 2

8 |350502753 SUPPORT Fezy hHYT 1

9 |350502770 SUPPORT Ry b4 vI| 1
10 350502781 BRACKET R Y YT 2
11 [398131310 SEAL, FELT TLESRARLY 1
12 |398512160 BUSHING, DRIVE Fvia 2
13 [030102516 PIN, SPLIT (COTTER) |R FUY > 2
14 |398180671 HANDLE GRIP FuvF 2
15 023100008 NUT, M8 x 1.25 FUh 6
16 |350755992 COVER FSARAINHI— 9
17 [011511020 BOLT, M10 x 20 FI b 4
18 |026100010 WASHER, M10 PAVAA 4
22 [385150200 REFLECTOR, LAMP |L7L % & 2
23 |355105461 FENDER : L TJErH L 1
24 |378106960 SDEGUARDLTR |[MC#-{FH—-FLTR| 1
25 010800820 BOLT, Hex Fig, M8 x 20, 8.8|aJL k 3
27 |010809007 BOLT M8 x 14 FFYHEI b L MBX14| 10
28 |355105471 FENDER : R JICHIR 1
29 |378106970 MC SIDE GUARD BTR|MC #+ KF—FKRTR| 1
30 |010800820 BOLT, Hex Fig, M8 x 20, 8.8|#&RJb b 4
31 {398120410 BOOT dh 1 HYTRLE 1
32 (398115430 WEATHERSTRIP, RUBBER| T4 1
33 (010109435 BOLT FI kI MBX10 4
34 [398211210 WASHER AFUL T HI1x—8| 4
35 (298131210 SEAL, FELT LA RFY 1
36 |398121440 RUBBER SLEEVE PR Ly e
37 |a99235760 COLLAR HS— I wKrxrVh 2
38 (031311045 PIN, M10 x 45 ESTRTE 2
39 (031100010 PIN, Shap AFVITEY 2




Roxy b, 704
BONNET,FENDERS

FIG.217

BHEE|H OB OB £ ERENE R Y Elwmme® (8 <%
Key No Parts No Parts Name ALL ﬁ Application |Description | Remarks
40 |355111970 FENDER FIVE F-n-7125] 2
41 355171760 SET PLATE FIHEYPTL—R| 2
43 |023100008 NUT, M8 x 1.25 F b 4
44 |010800820 BOLT, Hex Flg, M8 x 20, 8.8 FJb k 6
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AFFPVTr—Z, A7V
STEERING CASE, HYDRAULICS

FIG.218

REEE| W B B B I w o E@sen ¥ <+ H =
Key No Parts No Parts Name ALL % Application |Descrption| Remarks

1 1334011200 CASE, Pwr. Steering [AF77U»54=2 ASSY| 1

2 |011611020 BOLT FIL 4

3 (340671220 ADAPTER, M14 FHT % PFas-Mi4| 2

4 (052100140 O-RING oyrT 4
5A |340673870 ADAPTER TFHZHRGIBINF| A

6 (026100006 WASHER, M6 PRV 3

7 340707991 PIPE FANIATIPMC|

8 (340708000 PIPE FANIAT L 1

9 340708010 PIPE FAN817 IR 1
10 |340671381 ADAPTER PHFH IPS 2
11 |020800014 NUT FUR 2
12 027100014 WASHER, LOCK, 9A6" | A FU T 7Y% 2
13 |398115630 CLAMP g4 1
14 (399112130 CLAMP 2327 2
15 |010110650 BOLT, Hex, M6 x 50, 8.8|#Jl b 1
16 |022400006 NUT FYRIUFVER 1
17 |199106021 CLAMP 22 w7 COMPL 2
18 |010800620 BOLT, M6 x 20 FIiL b 2
19 |340708020 PIPE FANINET T 1
20 |398480240 BOLT, BANJO, Eye Bott, 318" | 7 - #JL b © PF3/8 1
21 |052100200 O-RING ouxy 2
23 (340692021 HOSE FA4NER—Z 1375 )
24 (399113650 CLAMP 977 1
25 |011511020 BOLT, M10 x 20 FI b 1
26 |399100630 CLAMP 927 1
27 011310620 BOLT, Hex, M6 x 20, 8.8|RJL k 1
28 (334293135 VALVE, Check fryannd  axo4l 1
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m B NS AV v
FIG219 ~ 7

CONTROL VALVE

RnES & F 5 B R A B “%{,’,‘”" B EESH(B T\ F
Key No Parts No Parts Name ALL El% Application |Descrption| Remarks

1 |340016721 VALVE, CONTROL 3 bO—NANT ASSYE 1

2 (030300528 PIN ZAFUTE 1

3 340106520 LEVER = o N B P £ 1

4 |398180610 HANDLE GRIP gy 1

5 (031100004 PIN AFvIE . 1

6 |398180332 HANDLE GRIP Dk 1

7 020700010 NUT, M10, CI 8 F 2

8 |340671730 ADAPTER, 1/4" FHT4 1

9 052100110 O-RING oV 1
10 (340671810 ADAPTER, 3/8" TETR AR L—R 1
11 011510812 BOLT, M8 x 12 FI b 2
12 |340750301 BRACKET FIrY 1
13 |011511020 BOLT, M10 x 20 Ik 2
14 (340708040 PIPE FALINKLT D UR=2 A
15 [398481040 BOLT i T L
16 |052100200 O-RING oury 8
17 |340692010 HOSE FANG—2  F2¥30| A
18 |398750420 CLAMP HOSE F—2I K 2
19 340693571 OIL HOSE FAIEFE—2 1
20 |340708050 PIPE FAWNAT  4-9%I| 1
21 |052100150 O-RING ouyxg:ia 2
22 (398481300 BOLT FARNL I PFI4 1
23 (340708060 PIPE FANNAT 49— A
24 |010800816 BOLT, Hex Flg, M8 x 16, 8.8 aKJL k 4
25 |340550870 OIL PIPE FL4NNL47 =550 1
26 |398480320 CONNECTOR, HYD. |74 % . PTa3i3 PF3B| 1
27 |398480240 BOLT, BANJO 7 FI kD PF38 1
28 399113240 CLAMP 9S0F 1
29 (011511016 BOLT, M10 x 16 FI b 1
30 (398113310 PAD, RUBEER = Y 1
31 |340451030 PUMP. HYDRAULIC |#FTIE>T 1
32 |322262800 COVER NF Y FRna 1
33 {052300600 O-RING oury 1
34 052300700 O-RING ouUry 1
35 |010310875 BOLT, Hex, M8 x 75, 8.8|JL b 4

55



e 1 ZAY )
CONTROL VALVE

FIG.219

¢
AHES| B & & S B & AH - e EHEESH B T FEOE
Key No Parts No Parts Name ALL Jﬁfp Application |Description | Remarks

36 021500008 NUT FUk 4

37 [340460180 GEAR FIA4TEY 1

38 040106004 BEARING ASSY RK=WAXTV2T 2

39 (340707970 PIPE R PIOAS e 7 5= b 1

40 (010800820 BOLT, M6 x 20 Kb 3

41 |010810630 BOLT, M& x 30 FI b 3

42 1340621880 FLANGE N bTIT 1

44 1340292120 PIN e 1

45 (068109053 TUBE EznFa-7 1

46 |399570110 PLATE Fl— 1

47 1010800816 BOLT, M8 x 16 FIb b 2
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CONTROL VALE

FIG.219A

BnEe |3 & F & B & & ﬁ%-tﬁﬁ ZEESH B S fE B
Key No Parts No Parts Name ALL H% Application |Descripfion| Remarks
1 (340016721 VALVE, CONTROL, Includes : Ref, 2-21 | 35 b B—/s8Jb7 ASSY: MC 1
2 |* Valve Body KN FTHEF o 1
3 | Cover HiN— 1
4 (011311020 BOLT, M10 x 20 Rk 2
5 1052100140 O-RING oy 2
6 340292120 PIN B 1
7 |*® BOLT Bk 2
8 |[* Link o 1
9 |* Spacer ANt — 1
10 [* Seal, Oil FA N =M 2
11 | Spacer AN—H— 1
12 = Spool AT =N 1
13 % O-Ring ovrd 1
14 |[* Spoal, Spring XTI T 1
15 (048100004 BALL, Steel AF—IJR—J 2
16 |* Spring AFVT 1
17 | # Ball, Steel AF— K= 1
18 |* Detent Frek 1
19 |* Cap, End Frvd 1
20 [ BOLT, M6 x 18 FHIL b 2
21 |[340293826 KIT SEALS, Includes: Ref 10& 13( 3, —Jb Y b 1
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4R, ATy
FILTER, HYDRAULICS

FIG.220

REEE(H & & B ECE -l ElHmse® 8 ik =
Key No Parts No Parts Name ALL PJI% Application |Desciiption | Remarks
1 [340501030 FILTER, HYDRAULIC OIL, HST| A4 b Zf L& I HST| 1
2 |340560340 FLANGE i B 1
3 011510825 BOLT, M8 x 1.25 x 25 [#JL k 4
4 340692060 PIPE A NE=2 GIB AA-AZ[ A
5 |340670030 ADAPTOR TETA 1
7 |340673640 ADAPTER FHET5 IPF3B T A
8 052100140 O-RING ourd 1
9 |340500750 FILTER, Hydraulic Qil |#4L74 4% ASSY:3U[ 1
10 |340673520 ADAPTER THETR 1
11 [340707980 PIPE FAN{F 4oy avl 4
12 (052100160 O-RING ou»g 1
13 [052100250 O-RING oyrs 2
14 011511016 BOLT, M40 x 16 Kbk 1
15 [011511020 BOLT, M10 x 20 FIh i
16 |340530290 PLATE Fl—k 74N A
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FIG.221

HST KZ+4 7
H.S.T. DRIVE

REES( 8 & # WOk & W f“%‘,-tﬁ““ = EBIES% B JifF =
Key No Parts No Parts Name ALL ?ﬁﬁ Application | Description| Remarks

1 (322800161 TRANSMISSION, HYDROSTATIC 1

2 1052300400 O-RING 1

3 052300800 O-RING 1

4 011511050 BOLT, M10 x 50 4

5 340673870 ADAPTER THTRGIBINFR|
5A 052100140 O-RING 1

6 [340106620 LEVER oV S B Y DY S 1

7 010310835 BOLT, Hex, M8 x 35, 8.8 1

8 {027100008 WASHER, LOCK, M8 |RF VT 7w 3

9 |020900008 NUT, M8, C1 8 2
10 |0407146000 BEARING, BALL B JoXF VY T 1
11 038100010 RING, SNAP M10, Ext|ZF+w U5 1
12 |324202780 ARM 7 RP—LIHSTN[ 1
13 |398510150 BUSHING 1
14 |324120980 STOP 1
15 011510845 BOLT, M8 x 45 1
16 |498221080 SPRING 1
17 324501260 GUIDE 1
18 011511020 BOLT, M10 x 20 2
19 |378910020 DAMPER i
20 398120950 BOOT F—w i azs—Hi| 4
21 [398380850 JOINT, UNIVERSAL [¥3 > b ASSY 1
22 |322613180 COUPLING 1
23 (011511225 BOLT, M12 x 25 3
24 1030300412 PIN ZAFV G 9
25 (320630140 COUPLING 1
26 [010109265 BOLT FhhIFIIvh BV MELL] A
27 064200025 PLUG, Sealing =Y dxruS 1
28 (320720230 COUPLING hyFUsd 1
29 |010701035 BOLT, M10 x 35 6
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HST 7 vtV

FIG.221A

HST ASSEMBLY

5
INCLUDES:
113,44, & 52

2
$NCLUDES:

11,134,852

BpERim B B 2 N e AR IER AR
Key No Parts No Parts Name ALL Eng Application {Description | Remarks

i [322800161 TRANSHSS N, HYCROSTATE, s il g7 | HST 1
1A | Case r—-2 1

o |322840825 KIT, Gylinder Block [V >&70vy KIT| 1

3 [* Case, Charge Pump |72 1

4 |320840823 PUMP. SMALL, Charge Pump| F¥ =¥ 2" KIT| 1

5 (322840824 KIT, Cylinder Block [ U>#70v4 KIT| A

6 [322840790 Plate, Swash, Plate, Swash| A 7Y & 7L — b 1

7 |322840791 SHAFT, Upper eI b 1

8 |322840792 SHAFT, Lower Pl o 1

9 |322840793 PLATE, Upper IAY o b P 1
10 (322840794 PLATE, Valve, Lower [/SIL7F L — b 1
11 |=* Piston Assy EZ k> ASSY 18
12 |322840795 PLATE, Thrust RFAMTL—b 1
13 = Retainer 43 2
14 | Retainer Halder FRIH— 2
15 322840796 SHAFT FS=F23% 70 SIAl 1
16 |322840797 BEARING, BALL H=NPUL T 1
17 | = OIL SEAL FAINL— 2
18 |322840799 WASHER PAVETE 1
19 |322840800 BEARING, BALL F=NXFU T 2
20 (322840801 BEARING, NEEDLE |=—KJIAF Y5 2
21 (322840802 COVER P YAC 1
22 |322840803 PLUG, Bore FPFST 1
24 1320840804 SLIDES, Metal AL RKARN 1
EEIE Rotor H—4%— 1
26 322840773 VALVE, CONTROL  [/VJL 7 ASSY 2
29 (320840774 PLUG A ar 2
31 |322840775 SPRING AFVT 2
32 [322840728 VALVE, CONTROL |/ 1
33 [322840727 SPRING 27T 1
34 |322840805 PIN [ 1
35 322840806 BUSHING Fvia 1
36 (322840807 BUSHING Ty 1
37 |322840808 BOLT, Socket Head |V &Y hAYRFHEIE| 8
38 (010701045 BOLT, M10 x 45 FIbFOEY b 2




HST 7w +&>7U
HST ASSEMBLY

FIG.221A

5
INCLUDES:
11,12,14, £ 52

2
INCLUDES:
11,13,14, 8 63

74 (036500052
79 |*

RING, SNAP, 2.062", Irt, #206
COLLOR

AFVTIT
HI—

B0 |322840818
81 |322840779
82 |322840819

PLATE, THRUST, Thrust
PIN
BEARING, ROLLER

ZAZAMT L —]
e
M—SA7 g

REEE| B M OB B ® &R B EEEE® (B IR #
Key No Parts No Parts Name ALL F'ﬁlr’E Application |Desaription| Remarks

39 (322840809 PIN B 6
40 [322840810 PIN [ 2
41 |036500055 RING, SNAP. M55, Int |ZFY SV 2
42 (036500030 RING, SNAP M30, Int |ZF¥FU 5 2
43 [036100025 RING, SNAP. M25, Ext| 27U & 2
44 |036100020 RING, SNAP M20, Ext| X Fw TV 5 1
45 | % O-Ring ouxy 2
46 | % O-Ring oury 1
47 |* Gasket HRZ b 1
49 [ Q-Ring ovrJ 1
53 | Spring AFUT 2
56 |322840813 PLUG wi-is 4
57 |300840814 COVER HIt— 1
60 (026100010 WASHER, M10 AT 2
61 |015300614 SCREW Az 3
62 = CIL SEAL FAI = 1
63 | % PLATE L =" 1
64 |=® SCREW AoUa 2
65 052110110 O-RING ouUrg 4
66 | OIL SEAL FAI—ib 1
67 |[322840821 PLATE FL—b 1
68 | O-RING ourg 2
69 [322840817 SCREW Azya 4

1

1

]

2

1

1

1

2

1

83 |322840820 LATCH, Guide Assy |#-F ASSY
85 |=* COLLCR ho—

86 :410810430 PIN e

88 |322840822 AT SEALS s el DRI AR RR| L N KIT
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o
Figos -1 77

RADIATOR

s (8 & & = B & & ﬁ%,t‘fﬂ wmEESEE 5| |fF =#

Key No Parts No Parts Name AL EJEP Application |Description | Remarks
1 [310100980 RADIATOR SYI—-4& 1
1A |310110200 COVER, CAP 2¥UF I ZVI-H| 1
2 [398119670 BUSHING, RUBBER |J4:39T44¥4T 2
3 310161500 HOSE SVI&KE—-Z 7T A
4 310161510 HOSE FUTHERE—X 1% 1
5 067100043 BAND [ YRGS 4
7 1310300880 SUPPORT SYIFYYI 1
8 1010800820 BOLT, Hex Fig, M8 x 20, 8.8| b 2
9 (398121160 SEAL, RubberL: 90 |47 MUL LSO 2
10 |310361381 PLATE, SUPPOAT AT L 1
10A 398127270 SEAL, Rubber 34 2
11 (398110240 GROMMET N 1
12 |310280122 SHROUD iy 1
13 |010800612 BOLT, M6 x 12 Ea b 8
14 |310550110 TANK A4 ASSY 1
14A  |310110190 COVER, CAP Cap *yvS 1
14B |310560050 TANK 2249 1
15 |010800616 BOLT, M6 x 12 Ew b 2
16 310120260 PIPE T ATy d = BV A i I
17 010800820 BOLT, Hex Fig, M8 x 20, 8.8| ) k 1
18 (310130290 DRAINCOCKITAR SUPPLY | K L-2» W 47 1
19 |360771170 TUBE, RIGID, L: 270 | 72T 1
20 |360771280 FUEL PIPE Farin1 1
21 |298750430 BAND e A 4
22 (299111860 CLAMP 2707 1
23 (298110501 PLUG, Rubber N 2
24 (399113620 CLAMP 957 1
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SEAT BRACKET

FIG.223

B & E S B & & % s E = BEEm| X % =

#i

Parts Ne Parts Name ALL RP| Application |Descripfion| Remarks
355070411 SEAT ASSY =} 1
355752220 BRACKET P—hEA 1
355630100 HOOK PR 1
498180100 GRIP N RWT Yy 1
010311025 BOLT FI b 1
020900010 NUT Yk 1
398214540 SPRING AFVT 1
398110501 RUBBER . 2
010311235 BOLT FIL b 2
020900012 NUT TR 2
378910240 DUMPER A8 1
030103225 COTTER PIN AFUYREY 2
011510820 BOLT FI b 4
355850150 SEAT BELT Pl Ry TR N 1
399588760 PLATE FL—h 1
011511025 BOLT FI b 3
026100010 WASHER Ty 4
355252320 FLOOR SEAT MC ISM|787:%-b2% NMCIM| 1
010800816 BOLT FIL R 2
398110100 RUBBER g4 1
398131330 SPONGE ART 1
398135010 SPONGE :MC UNDER SEAT [R&FV¥ iMC —bo %[ 2
398135140 SPONGE AFEY L 20X20%420) A
398135150 SPONGE AR 2
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w8 E S B R E K a3, Zi@msem| s +(HF %
Parts No Parts Name ALL EtP Application | Desciiption | Remarks
% SEAT ASSY — b ASSY 1
355700580 SEAT ASSY — k ASSY 1
355080510 SUSPENSION ASSY |#AAr23/A85Y:0M UAF[ 1
* LOWER FRAME m Ly R A PR 1
% LINK )47 2
* SPACER AN—T 4
355740283 GRIP ASSY FUvF ASSY 1
% SHAFT R 1
030300420 SPRING PIN AFV T 1
355740282 SPRING : S8US ZAFVLT Y2 2
011800825 BOLT HE k 4
3 HANGER NeH— 1
030300414 SPRING PIN ATV T 1
030300410 SPRING PIN AFYLTE 1
% PROTECTOR JOF9H— P
# BEARING NFPYT 1
* BUSH Fuda 4
# PLATE i PEE N 2
* BUSH Fvia 4
015600516 SCREW A7 4
# SPACER AN=—Y 5
% PLATE ;R Fl—=hk ;R 1
s PLATE ;L T—b;L 1
% BUSH Twvia 4
010100816 BOLT HI b 4
% BASE ; FRONT A—Z ;700 1
% BASE : REAR e SVA 1
% SEAT ADJUST S—MTVwRA 1
¥ SEAT ADJUST Pl AR ] |
023100008 NUT +F 8
¢ BOOT T 1
* CLIP 2w 14
* WIRE 7 - 2
* BRACKET FIrv b 1
355740286 SEAT SWITCH SAFETY [¥—kX49F £-T51| A




ALEs A B 5 B & & = ZEEew| 8 f|HF =
Key No Parts No Parts Name ALL Effp Application |Desoription| Remarks

35 |010809001 EOLT ISR I MEX12] 2

36 (355740287 HARNESS SEAT N—FRA I ¥—h 1

37 (011510830 BOLT FI b 2

38 (027100008 LOCK WASHER AT TIULY 2

39 [010310865 BOLT FEI b 2

40 011400825 EOLT AN 4
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FIG.

T E—B
ENGINE SUPPORT

13— j2

224

15

33

AOEs |8 & & B O Y ":"%-t‘,‘?” EBEBESH |8 <T|E &
Key No Parts No Parts Name ALL RP| Application |Description | Remarks

2 |398123020 PLATE b VARV i A 1
3 |310361660 PLATE LHTRY ALY E]

4 023100008 NUT, M8 x 1.25 FvEh 3

5 [310301160 BRACKET, L STUIHEYHIIL 1

6 |011511020 BOLT, M10 x 20 FI - 4

7 010800816 BOLT, M8 x 16 FILk 7

8 (310301180 BRACKET, R SVYTHYYT 1
11 [310352641 PLATE 7% i Ly FARV Iy ke o 1
12 |398330290 FASTENER FRAF TRV NEYIF 2
13 (015600416 SCREW A3 4
14 (358133690 SEAL, RUBBER ABLY 1
15 |010800612 BOLT, M6 x 12 Fi b 8
16 310353850 PLATE, L LAY LI A
18 (398330820 HINGE Y. F7FPRF— 1
19 |015300512 SCREW A0 2
20 |027100005 WASHER, LOCK, M5, Lock, M5| 2 °Y o 7w & 2
21 |020100005 NUT, M5, CI 10 FYh 2
22 [310353870 PLATE, R LI IR 1
24 [2310353890 PLATE ST A 1
26 |310140910 SCREEN FIFIAGF R 1
27 |350312250 SHIELD JarhrAZU=r 1
28 |398181770 HANDLE GRIP gyws 1
29 (355780231 COVER L HIA— L 1
30 [355780251 COVER R H73— R 1
31 [010809007 BOLT M8 x 14 FILVHENb I MBXI14| 2
32 (023100006 NUT, MB % 1 F b 2
33 (398134730 SEAL, RUBBER, 80mm| AR ¥ 1
34 (398117710 SEAL, RUBBER, 260mm| 5 4 1
35 |398123110 SEAL, RUBBER, 510mm|J4 i D 1
36 [398110100 GROMMET Y 1
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ENGINE SUPPORT

FIG.224A

RHER I EE B B B S w e Elamsem| s +|H %
Key No|  Pars No Parts Name 34 | 374 P Application |Descrplion| Remarks
1 |310610460 ENGINE SUPPORT: L, CM314| I ¥ ¥ ¥ T I LCN314| 1 CM314
1 |310610480 ENGINE SUPPORT: L, CM374| T3# 57 w44 T 1 L CM374 1 CM374
2 (3106810470 ENGINE SUPPORT: R, CM314] T+ ¥ 44T IRCM3I4| 1 CM314
2 (310610490 ENGINE SUPPORT: R, CM374| I3 244 1 o R CMa74 1 CM374
3 |398120790 HOUNT, ENGINE, Rubber, 2TMM High | v 3 2 T A 4] 4
4 (027100010 WASHER, LOCK, M10|Z AU 9y 4 4
5 |020900010 NUT, M10, Cl 8 FUh 4 4
8 (010411425 BOLT, M14 x 25 Fib b gl 8
7 [027100014 WASHER, LOCK, 9H8" | AT Y »F w4 8 8
11 [310610510 SUPPORT o s > e 1 1
12 310600681 ENGINE SUPPORT |T ¥ HR—t 1 1
13 (398110550 BUSHING, RUBBER |[J 4 1] 1
14 |398750150 STRAP, CABLE FADIS 17 1
15 021500010 NUT F b 2| 2
16 011510820 BOLT, M8 x 1.25 x 20 | b 1] 1
17 (011310616 BOLT, M6 x 16 FI b 2| 2
18 [010311020 BOLT, Hex, M0 x 20, 88, Full Th| Kb b 2| 2
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FIG.225

BRAKE PEDALS

RHES|H B OB B CICE - ElEmem|® (% =
Key No Parts No Parts Name ALL 'ﬁ Application | Description | Remarks

1 (358200940 SHAFT NERLRT b 1
2 [358104750 PEDAL ANEN T FL—FR 1
3 |398510070 BUSHING, 25 x 30 x 25| 73 2 ; 25X30X25| 6
4 030300840 PIN, ROLL RS T 1
5 |358500261 RCD ayF:7L—%.R385 2
6 |358550190 FORK FE T RN 2
7 [358550010 CLEVIS 73-4¥3440RP| 3
8 |020900010 NUT, M10, CI 8 FV b a
9 |031311020 PIN ESFRTE 8
10 |030103225 PIN, SPLIT (COTTER) | A Z U b 2 6
11 |398210290 SPRING ATV 2
12 |398117790 PAD SA 1
13 [398110110 BUMPER, Rubber g4 2
14 |358104770 PEDAL AL FIOavYy 1
15 [060610000 NIPPLE, LUBE, M6 x 075 |5 U —Z ="y 7 JI 1
16 |326550210 LEVER F7OVHLIA— 1
17 |010800816 BOLT, M8 x 16 FI b 2
18 358511120 ROD ayr L&10 1
19 [398113000 PAD, RUBBER = A & 1
20 |358550020 CLEVIS FA-9FA4 b LIP| 1
2

21 (026100010

WASHER, M10x20x 2

TIIx
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N=%2TTl—F% ALV ILI—
PARKING BRAKE, RANGE LEVER

FI1G.226

7 2
-
BHER|E & B B NG e ElEmemw |y 5 (# %
Key No Parts No Parts Name ALL ?%% Application |Description | Remarks
1 |328650191 BRAKE, HAND VAL FETL—% 1
2 011511020 BOLT, M10 x 20 HFa b 7
3 (328400560 LEVER Tb—%L—hAPK| 2
4 |068108053 TUBE EoFa—7F 1
5 (312700662 WIRE, 1240 mm TA¥ ASSY:FL—%| 2
6 (031310820 PIN ESFRTE 2
7 |030102025 PIN, SPLIT (COTTER) |2 FU Y R 2
8 |312740230 WIRE, RETAINING 7o RIA 1
9 |010800816 BOLT, M8 x 16 FI b 1
10 |026100006 WASHER, M6 x 12x 18|77V ¥ 2
11 022400006 NUT FYRIUFVE 2
12 |328320990 SUPPORT RF— b= 1
13 |324106670 LEVER FIVYLA- 40D 9I| A
14 |398511320 BUSHING, 2WD Fvia 3
15 |324106710 LEVER, Range & FWD |FI»¥Ls5—: 77 4WD| 1
17 |398215500 SPRING AFUT 1
18 |324121000 STOP R 1
19 [399431070 BOLT HI b 1
20 [p21500008 NUT Fv 1
27 [324106690 LEVER FILGLR-79 7I] 1
22  |020900008 NUT, M8, Cl 8 FY b 1
23 |036300012 RING, SNAP, Ext, Mi5| A+ Y FU2 45 [ E 1
24 1398180890 HANDLE GRIP FUvF i FLLy 1
o5 1324362080 ROD, FWD 7RV 4ANWD 1
26 (030102020 PIN, SPLIT (COTTER) |ZFUY h X )
27 (324382090 ROD, Range Gear LRV TH 1
28 (030103225 PIN, SPLIT (CCTTER) | ZF U b 2
29 |010310825 BOLT, Hex, M8 x 25, 8.8|RJL b 1
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FIG.226A
PARKING BRAKE CABLE RETENTION
1
) ¢
2-
4_/c=.=m3 CHlEl._ >
8 8 & 8
REER[ M @ B S B & & B N FEsSM[E Y[R %
Key No Parts No Parts Name AL RP| Application |Desciption | Remarks
1 |=* 1%, REFAIR, Petum Spring Teiuicks : Rel 24 1
2 |[328360440 BRACKET, Bracket  |[734UY b1 TL-%A7VF 2
3 [o11511220 BOLT, M12 x 20 FI b 4
4 398214590 SPRING AFULT 2
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BRAKE ASSEMBLY

FIG.227

BHES B & & 5 B A A H - O EILS®|B B O#E
Key No Parts No Parts Name ALL ﬁ Application |Description| Remarks

1 |326344970 CASE, Wheel Shaft HFA-NIHTRr—ZINC 1

2 328110220 DISC A=Y 2

3 328560190 DISC AF=—5.7L-% 2

4 1328560410 DISC, R FLyi¥FL—k IR 1

4 328560400 DISC, L FLwiovFL—ril 1

5 (328300580 DISC, R, Cam TL—%H AR 1

5 [328300570 DISC, L, Cam Fl—FhA L 1

6 (048109004 BALL AF =K== 4

7 (052100210 O-RING ouri 1

8 036100025 RING, SNAP. M25, Ext| 2 Fv 7 7 1

9 398213340 SPRING ATV 2

10 (328490045 PLATE Fl—Fk 2

11 |011140612 BOLT, M6 x 12 R b 4
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FIG.228

CLUTCH ASSEMBLY

4 >
5
16
REEs(E & B = # & & k- ZEEER(Y 1| %
Key No Parts No Parts Name ALL E!EP Application | Deseription| Remarks
1 |320040524 CLUTCH ASSY-PTO: Rel 1At 1917 = F ASSY: PTO 1
2 % Snap Ring RFPTVLT 1
3 [3206901086 PLATE, Back YT —b 1
4 |320690130 PLATE, Disc TARP L —b 4
5 |320690108 PLATE, Seperator L-TALZEE S A PE N 4
6 | Metal Pressure Plate |7l &¥—=FL -k 1
7 |* Back Plate PAV A7 aw APECN S 1
8 (320690154 DISC, CLUTCH Ty —FL—} 1
9 (320690149 DISC F—%F125 1
10 | * Snap Ring AFvIFrULT 1
TR Clutch Spring DIVFATVLT 6
12 | Clutch Lifter DoUFUTH— 1
13 | % Holder Spring FNF— 2FULT| 1
14 |398560730 BEARING ASSY, Thrust|AZ 2 hE—JAXF Y 4 1
15 |* Bolt FIb b 5
16 (036100030 RING, SNAP, M30, Ext| XA+ 74 1
17 |320690111 SPRING T AFU LT 1
18 (320890112 SPRING FL—%RFYLT 1
19 | Snap Ring AFVFVLT 1
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FRONT WHEELS,REAR WHEELS

FIG.229

20X8.0-10

FRONT
24X13.00-12
MBS B & B 2 ® & & K - ZBEEW([ B | w E
Key No Parts No Paits Name ALL ?i% Application | Description | Remarks
1 |336035711 WHEEL ASSY F- ) ASSY 2 LARGE
2 010109439 SCREW AoUa 12
3 (0627100014 SPRING WASHER ATV TTvow 2
4 336019133 WHEEL ASSY AL ASSY 2
5 |011511020 BOLT FI b 12
6 (336132661 TIRE,FRCONT o s R m gy 2 24 % 13.00-12
7 (336103460 DISC WHEEL TFARATRAI 2
8 (336150020 VALVE FAY ) 4
9 |336132651 TIRE,REAR i B LV e 2 20x%80-10
10 |336102261 DISC WHEEL TAAIEREAIN 2
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FIG.230

WIRE HARNESS

/

13, 14

3632 34,36

BEES | & B 5 B & & W é‘%{f’ﬂ = EEEM |8 < fF X
Key No Parts No Parts Name ALL 1~HIEF Application |Description | Remarks

1 |385611041 HARNESS, WIRE, Main|7 1 ¥ /1 — % & 1

2 |a85612820 WIRE HARNESS TARIN—FR 1

3 385650461 CABLE, Battery, (+} |AYFUs—F0 | A

4 (398119870 PAD, RUBBER S4wNE—H 1

5 |385650511 CABLE, Battery, (-} |/V'YT U —JJb 1

6 [398750240 STRAP CABLE AV 4

7 399113650 CLAMP i D 3

8 [as5201810 SWITCH, LIGHTS, Head Lamp| & -f *Y F ASSY 1

g [s85202110 SWITCH, STARTER |A4WFASSY: A%—%| 1
10 1485220181 SWITCH, Brake Safety| A1 VF ASSY 1
11 |398211880 SPRING AFYLYT 1
12 |385200731 SWITCH, Parking Brake Safety| X «f ¥ F ASSY 1
13 385200891 SWITCH, HST, PTO Safety| A4 W% ASSY:&-7F4| 2
14 385240038 NUT, M14 ) 1
15 |385200570 SWITCH, Air Cleaner [A4PFASSY I77U-# 1
16 |385150200 REFLECTOR, LAMP |l 7L %% 2
17 1023100006 NUT, M6 x 1 FU h 2
18 |385101910 LAMP, FRONT 27 ASSY 1
19 |010800616 BOLT, M6 x 16 Fhb 2
20 (385230300 RELAY Jlb—:1ADVE 5
21 |385230250 RELAY, Brake JL— 1
22 |385870301 CONTROL UNIT, Glow Timer |32 hO=F 1 &447~| 1
23 |385870640 CONTROL UNIT, Delay Timer| 32> R A—7 1
24 |010810616 BOLT M6 x 18 FIb b 8
o5 |385250130 BUZZER Y — ASSY 1
26 (015150520 SCREW AgUa 1
27 |385280210 GAIGE, Sendy, F, O-Pingused beweenFul | 77 L T ILAF — &7 1
28 (015140514 SCREW Ay 5
29 [385750360 SIGAR LIGHTER ASSY|/7-v&vy b gy 22 1
31 |399568750 PLATE Fh—b w72V M A
32 (010800814 BOLT, M8 x 14 I 3
33 399568740 SUPPORT, Magnet Support| 7= b : T %Y hERE| 1
34 (385310021 MAGNET, Cruise Contol, 6 Wire Lead | T T JV T = T %Y b 1
35 |398511990 BUSHING, Plastic Fuia 1
36 (011511025 BOLT, M10 x 25 FIL bk 1
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DECALS

FIG.231

P

-

B o % EICE sam= FmoEm B f[H %
Parts No Parts Name 314 | 374 RP| Application |Description| Remarks
1 [z90101290 NAME PLATE x—AFL—R:i8%-9| 2| 2
2 |A90110160 SHIBAURA MARK ST —9 ;L 11
3 |A20110170 SHIBAURA MARK LI 3%—49 ;R 11
4 390124210 NAME PLATE Z—L7Fl—b;CM314| 2 CM314
5 |390124230 NAME PLATE F—AhFL—h; CMa74 2 CM374
6 |A20190130 MARK LT —4;5L 1| 1
6 |A90190140 MARK U sge—o 3R 1| 1
7 390124380 NAME PLATE F—AH7L—1;HiSpeed| 2] 2
8 (A90190110 MARK Vg2 —=75LL A 1
9 |A90190120 MARK U afw—=4 38 1] 1
10 {390101100 NAME PLATE S A 1 T
11 |390292831 NAME PLATE F—ALTl=h 1 1
12 |390191690 CAUTION PLATE a-yayFb-p;F70v90 1) 1
13 |390196910 CAUTION PLATE A-varFTL—Fh 1 1 °
14 |390197720 CAUTION PLATE A-YavFl—hi&-SW 1| 1
15 (490092440 CAUTION PLATE Fa—AaT—0 2l 2
16 |350197120 CAUTION PLATE O—332Fl—F 1 1
17 |490992430 CAUTION PLATE Fa—AT—9 i 1
18 390390010 SOUND LEVEL MARK|#I > FLNibw—%| 11 1




REEE | H & F % B A E B “ET® lglamsm(m v[R %
Key No Parts No Parts Name ALL E%P Application | Descriplion | Remarks
1 [390430270 INDICATING PLATE |79 w38 1
2 490992470 CAUTION MARK FI1—AT—% 3
3 390196900 CAUTION PLATE a-3rFb—hr o
4 1490992490 CAUTION MARK FA-1v-9:3Y1-4% 1
5 |390872000 INDICATING PLATE |27V L= 8v—4| 1
6 [490992450 CAUTION MARK FIA—AT—% 1
7 |380197710 CAUTION PLATE : PARK|2—%3> 71—k i PARK| 1
8 [390372400 INDICATING PLATE |2FYLii=3¥v=4| A
g (390173600 INDICATING PLATE : PTO|~» W #3238 1 PTO| 1
10 390198180 CAUTION PLATE = P P 1
11 |390372410 INDICATING PLATE |2FYLHA-33v—4( A
12 |390198260 CAUTION PLATE a-<3arFb—~ 1
13 |490992480 CAUTICN MARK FA-{v=9 .8V FI A
14 [390173650 INDICATING PLATE  |AXU 43Ry 1749 A
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FI1G.235

A VA Py Bl VR
DUAL REMOTE HYD-VALVE

RAES ® B B ® B A K e BEsE® R TR %
Key No Parts No Parts Name ALL RP| Application |Description | Remarks
1 340016700 CON-VALVE ASSY |a»hA-MsinFassy| 2 :
2 010311095 BOLT FIL b 2
3 454670040 ADAPTOR TETE 4
4 (052100110 O-RING oYy 4
5 |027100010 SPRING WASHER A7V TTv iy 4
6 (340106530 COTROL LEVER A hO=Jlsi— 2
7 |068109053 VNYLE TUBE K- Fz-F 2
8 |398180610 GRIP FiwS 2
9 030300528 SPRING PIN A7V FE 2
10 031100004 PIN = 2
11 340292120 PIN = 2
12 010310820 BOLT Rk 2
13 |021300008 NUT +w b 2
14 398115630 RUBBER 44 1
15 |399112130 CLAMP 22T o
16 |010100650 BOLT FIib b 1
17 |022400006 NUT Fvh 1
18 |380372410 IND| PLATE ATV N=-3¥v—9| A
19 (052110140 O-RING oV 4
20 (340708100 CIL PIPE FAIAS 1
21 |340708380 OIL PIPE FALINRATF 1
22 1340708080 OIL PIPE FANRAF 1
23 (340708090 OIL PIPE FAININAT 1
24 (340671970 ADAPTOR FHTA 4
25 |340801660 BRACKET Sy b 4
26 (340671510 ADAPTOR FHETAH 4
27 (026100014 WASHER Ty 4
28 027100014 SPRING WASHER AFUT Ty 4
29 (020800014 NUT Fv b 4
30 (2340631220 C-JOINT ASSY HhFFV a4 hASSY] 4
31 (2340490192 DUST CARFEMALE |#ZXhE4v 7, XZX| 4
32 (340490193 DUST CAPMALE HEZAbXwv T T 4
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NUMERICAL PARTS INDEX

® &4 &F 5 |(HES RHES B & & 5 | HES RUES| B & & 5 | HES |RHES
Parts No FIG No. | Key No. Parts No FIG No. [ Key No. Parts No FIG No. | Key No.
010100650 236 16 010800814 230 32 011510816 110 6
(10100816 223A 24 010800816 204 2 011510816 216 8
010109206 204 14 (010800816 224 7 011510818 103 19
010109235 101 24 010800816 226 9 011510820 110 3
010109264 111 28 010800816 209 10 011510820 215 4
010109265 221 26 010800816 213 15 011510820 223 13
010109337 204 10 010800816 225 17 011510820 224A 16
010109341 106 27 010800816 223 19 011510820 108 27
010109406 106 6 010800818 219 24 011510820 101 29
010100435 217 33 010800816 208 33 011510820 212 30
010109439 229 2 010800816 212 43 011510820 207 42
010108502 215 19 010800816 219 47 011510825 201 3
010109667 106 13 010800820 217 3 011510825 220 3
010110625 116 11 010800820 116 4 011510825 110 10
010110650 218 15 010800820 222 8 011510830 223A 37
010111030 208 34 010800820 108 14 011510840 201 12
010310820 215 5 010800820 222 17 011510845 221 15
010310820 235 12 010800820 217 25 011511016 220 14
010310825 226 29 010800820 217 30 011511016 219 29
010310830 213 25 010800820 217 44 011511020 209 2
010310835 221 7 010802001 223A 35 011511020 226 2
010310865 223A 39 010809007 217 27 011511020 229 5
010310875 219 35 010809007 224 31 011511020 224 6
010311020 215 9 010810616 230 24 011511020 215 13
010311020 224A 18 010810630 219 41 011511020 219 13
010311025 223 5 011100408 105 11 011511020 216 15
010311025 215 17 011109012 209 25 011511020 220 15
010311035 110 7 011140610 205 9 011511020 217 17
010311040 216 6 011140612 227 11 011511020 221 18
010811040 204 21 011310612 102 8 011511020 218 25
010311075 214 18 011310612 107 13 011511020 215 28
010311095 235 2 011310612 118 33 011511020 101 42
010311235 223 9 011310612 101 38 011511025 202 8
010401212 211 29 011310614 111 27 011511025 212 8
010401212 212 51 011310616 2244 17 011511025 207 10
010411212 101 25 011310620 105 17 011511025 223 16
010411425 224A 6 011310620 218 27 011511025 230 36
010411425 215 11 011310625 114 4 011511030 212 5
010700855 211 34 011310630 111 19 011511030 205 6
010700860 106 14 011310635 108 6 011511030 21 17
010700865 106 14 011310635 104 8 011511030 21 3
010701035 221 29 011310640 1056 13 011511040 208 17
010701045 221A 38 011310645 111 20 011511050 221 4
010709043 206 12 011310645 108 26 011511050 211 46
010709043 207 23 011310660 105 12 011511220 226A 3
010800612 222 13 011310680 111 17 011511220 208 36
010800612 224 15 011310675 108 12 011511225 221 23
010800612 209 22 011310680 111 12 011511230 216 10
010800616 222 15 011311020 219A 4 011611020 218 2
010800616 230 19 011311225 215 186 011800816 204 12
010800618 209 27 011400825 223A 40 011800825 223A 10
010800616 205 50 011510812 206 9 012109044 104 9
010800620 218 18 011510812 219 11 012110625 114 3
010800620 219 40 011510812 216 29 012110635 101 20
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abE SRS
NUMERICAL PARTS INDEX

B & & = BHES RHES 8B & & £ EES RUES # & F % BE&S RUES
Parts No FIG No. | Key No. Parts No FIG No. | Key No. Parts No FIG No. | Key No.
012110655 103 20 021010010 208 15 026100024 207 16
012110660 101 21 021010010 211 49 026109013 216 14
012110820 101 19 021300006 205 51 026109017 110 4
012111020 211 47 021300008 235 13 026109023 209 7A
012111025 207 4 021500008 214 5 026200010 111 10
012111035 205 3 021500008 215 6 027100004 116 15
012111040 207 8 021500008 226 20 027100005 224 20
012111050 205 4 021500008 219 36 027100008 221 8
015140512 214 2 021500010 215 10 027100008 213 10
015140514 230 28 021500010 2244 15 027100008 204 11
015140616 214 45 022300008 202 6 027100008 223A 38
015150520 230 26 022300010 216 13 027100010 224A 4
015300512 224 19 022300010 214 41 027100010 235 5
015300614 108 2 022400006 226 11 027100010 208 16
015300614 221A 61 022400006 218 16 027100010 205 36
015600406 105 5 022400006 235 17 027100010 211 48
015600412 200A 12 022409003 215 20 027100014 229 3
015600416 224 13 022409003 212 48 027100014 224A 7
015600516 223A 19 022509001 212 45 027100014 215 12
020100004 116 16 023100006 114 5 027100014 218 12
020100005 224 21 023100006 201 G 027100014 209 17
020100006 209 11 023100006 108 7 027100014 235 28
020100008 214 3 023100006 116 12 030102015 214 43
020108029 212 39 023100006 201 14 030102020 209 13
020109076 104 5 0231000086 230 17 030102020 213 13
020109079 207 17 023100008 111 22 030102020 226 26
020109086 108 28 023100006 108 24 030102025 226 7
020109120 106 22 023100006 224 32 030102025 214 12
020109125 209 20 023100008 1186 3 030102518 217 13
020109125 213 23 023100008 224 4 030103020 214 32
020109160 120 22 023100008 202 7 030103225 225 10
020310010 214 20 023100008 217 7 030103225 223 12
020609805 214 29 023100008 217 15 030103225 228 28
020700010 219 7 023100008 223A 29 030103225 212 36
020800014 218 11 023100008 217 43 030300410 223A 13
020800014 209 18 023100010 104 10 030300412 221 24
020800014 235 29 024600010 105 7 030300414 111 4
020800014 212 38 025100012 101 26 030300414 223A 12
020300008 221 9 025100012 211 30 030300420 223A 8
020900008 213 17 025100012 212 52 030300528 219 2
020900008 213 20 025100016 207 6 030300528 235 9
020900008 226 22 025100016 116 24 030300825 213 4
020900010 224A 5 025100016 212 32 030300628 206 18
020900010 223 6 025100020 211 28 030300628 208 25
020800010 209 7 026100006 218 8 030300628 214 38
020800010 110 8 026100006 226 10 030300632 206 16
020900010 225 8 026100008 214 11 030300816 108 4
020800010 204 16 026100010 223 17 030300840 225 4
020900012 223 10 026100010 217 18 030300840 209 8
020200014 205 35 026100010 225 21 030300850 206 23
020910012 212A 14 026100010 216 22 030303528 214 36
020910012 216A 14 026100010 221A 60 030309005 101 18
021000010 205 11 026100014 213 6 030500612 106 7
021000012 214 30 026100014 235 27 030500612 101 15
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B &SRS
NUMERICAL PARTS INDEX

B & % 5 |HES RHES ¥ & F 5 &S RHES B & & £ HES RHES
Parts No FIG No. | Key No. Parts No FIG No. | Key No. Parts No FIG No. | Key No.
030500616 101 16 040106008 208 21 052100210 227 7
030500625 208 9 040106009 211 7 052100210 211 14
030500820 205 2 040106010 208 10 052100210 211 21
030500820 207 2 040106204 205 19 052100250 220 13
030500820 212 4 040106204 207 32 052100280 111 31
030500820 211 16 040106205 207 38 052100400 201 20
030501025 205 5 040106206 205 26 052100420 105 9
030501025 212 7 040106207 211 ¢] 052109076 107 10
030501025 101 17 040106207 205 15 052109076 104 16
030501032 207 3 040106207 205 25 052109078 101 33
030509020 106 3 040106208 208 19 052109108 111 24
030508021 209 5 040106303 212 19 052109110 111 16
031100004 219 5 040106304 207 28 052109113 101 37
031100004 235 10 040109034 212 14 052110110 221A 65
031100004 111 13 040109054 205 20 052110140 235 19
031100010 217 39 0401090865 212 15 052110290 212A 13
031310820 226 6 040116207 211 26 052110290 216A 13
031310820 214 40 040146000 221 10 052300400 221 2
031311020 225 9 0401460086 212 10 052300600 221 3
031311030 214 31 040156304 102 3 052300600 111 29
031311045 217 38 040306203 101 12 052300600 219 33
034100508 102 2 040306205 212 26 052300600 207 41
034100508 106 26 040306206 212 27 052300650 212 11
0356100010 221 11 042309013 10 14 052300700 219 34
036100015 206 21 042530205 211 8 052310300 212A 11
036100020 221A 44 042532007 212 18 - 052310300 216A 11
036100025 227 8 042532206 207 15 052400380 212A 2]
036100025 207 26 048100004 219A 15 052400380 216A 9
036100025 221A 43 048100010 206 6 060810000 216 3
036100030 228 16 048109004 227 6 060610000 225 15
036100030 212 29 050201325 207 39 060610000 215 3A
036100040 208 20 050202220 205 43 0680620000 216 17
036500028 1086 18 050202332 211 12 060620000 216A 19
036500030 221A 42 050203115 206 14 060620000 212 41
036500042 205 34 050203115 207 24 060640000 216 18
036500047 207 33 050202083 101 27 064100045 101 13
036500052 205 21 050301165 21 20 064200015 101 2
036500052 205 23 050609043 212 28 064200025 221 27
036500052 207 37 0506809045 212 17 064210010 103 5
036500052 221A 74 050609047 208 22 064210018 103 2
036500055 221A 4 052100100 206 4 064210025 101 3
036500065 212 12 052100100 201 18 064210025 103 4
036500072 205 16 052100110 235 4 064210030 103 3
036800004 214 10 052100110 219 9 064210040 101 4
036800005 111 25 052100110 208 26 064210040 101 5
036800008 111 9 052100110 205 30 064400030 205 52
036800010 206 3 052100140 218 4 064500030 108 5
036800010 107 9 052100140 219A 5 064500030 108 28
036800012 213 5 052100140 220 8 064600016 207 5
036800012 226 23 052100140 221 5A 064600016 212 31
036800012 214 33 052100150 219 21 067100022 108 15
040106004 205 33 052100160 220 12 067100043 222 5
040106004 219 38 052100200 219 18 067100062 204 5
040106006 205 14 052100200 218 21 067200078 M 9
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NUMERICAL PARTS INDEX

BaEF S HES RHES o & F 5 RES BHES| B & F 5 H#S BLES
Parts No FIG No. | Key No. Parts No FIG No. | Key No. Parts No FIG No. | Key No.
067200078 202 12 120176360 103 7 135996590 114 2
067200078 116 37 120186080 103 10 135996950 105 15
067200150 216 27 120216041 103 13 140036220 101 30
068109052 214 45 120226070 103 1 140116220 107 5
068109053 226 4 120316281 104 6 140166250 107 4
068109053 235 7 120356131 104 2 140406520 107 12
068109053 219 45 120356141 104 3 140517020 101 35
068204090 116 36 120406050 103 12 140546020 101 34
068204112 116 36 120406070 103 8 140606941 104 12
068209075 202 13 120456250 101 41 140607281 104 12
080102061 110 9 120456310 101 41 140986860 107 1
080109061 106 12 120736081 102 5 140996260 104 13
110101360 101 1 120996140 104 15 140996270 105 6
110101490 101 1 125046340 111 6 140996350 116 35
110136400 103 14 125116141 111 23 145017790 108 1
110156171 1086 5 125156250 111 15 145146320 108 3
110156181 1086 8 125256120 102 7 145206220 108 19
110156191 106 9 125406080 111 7 145216730 108 20
110156370 106 5 125416090 111 18 145226450 108 17
110186380 | 1086 8 125976100 111 26 145306510 108 10
110156390 106 9 130340110 202 11 145337030 108 8
110367770 101 28 130996130 116 3 145386910 108 9B
110367840 101 28 131017811 116 1 145387000 108 9A
110566080 105 10 131017811 118 1 145536051 108 16
110666060 105 4 131046320 111 32 145996051 108 18
110666210 105 3 131046430 111 32 145996670 108 13
110708310 101 23 131246010 118 11 1458996681 108 4
110756420 101 36 131246010 116 27 145996710 108 21
110996820 101 22 131246170 118 13 165026230 107 1
111011171 108 1 131246170 116 29 165106770 111 1
111136480 103 16 131286255 118 12 165166600 107 15
111136490 103 17 131296255 116 28 165206640 116 32
111147481 103 15 131406360 119 1 165206220 101 9
111147501 103 15 131406360 116 5 165996540 107 14
111217670 105 2 131416170 119 7 165996550 111 2
111996410 105 1 131426200 116 20 185046320 109 1
115017491 106 16 131426230 119 2 185046320 110 2
115017541 106 16 131426310 116 2 185086530 121 1
115026251 106 19 131437360 119 3 185086530 101 31
115026330 106 19 131446006 119 1A 185086551 120 1
115107970 106 15 131446074 119 4 185086551 101 31
115176140 106 21 131446075 119 5 185206084 116 23
115256580 106 1 131446076 119 6 185246060 104 11
115256760 1086 1 131446077 119 8 185366190 116 13
115276200 106 2 131501030 116 7 185376140 116 14
115326220 106 17 131501040 116 8 185416480 109 14
115357380 106 24 131501050 116 9 185416490 120 18
115376040 106 25 131507601 116 7 185416500 120 19
115367790 106 29 131507611 116 8 185436180 109 3
120016050 102 8 131507621 116 9 185446269 109 2
120026350 102 1 131606960 116 B 185446270 109 4
120036930 104 1 131646010 201 11 185446271 109 6
120116160 101 40 135566510 105 16 185448272 109 7
120166350 103 6 135616400 114 1 185446274 109 9
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NUMERICAL PARTS INDEX

e E S BES RHES| # & F S BRES REHES| B & F 5 &S |RHES
Parts No FIG No. | Key No. Parts No FIG No. | Key No. Parts No FIG No. | Key No.

185446276 109 15 198517222 101 11 310550110 222 14
185446277 109 13 198517232 106 10 310560050 222 14B
185446278 109 12 198517242 106 11 310600681 224A 12
185606170 116 30 108517252 106 23 310610460 224A 1
185727000 110 1 198517260 106 20 310610470 2244 2
185736330 120 23 198636160 111 3 310610480 224A 1
185816340 120 5 198636170 101 27 310610480 224A 2
185816360 121 24 198736150 101 32 310610510 224A 11
185846286 121 9 199106021 116 10 312070670 214 8
185846371 121 12 199106021 218 17 312100931 214 7
185846378 121 19 199116370 108 25 312500502 214 6
185846468 120 2 199216230 102 4 312700650 214 37
185846549 121 3 199236540 107 8 312700662 226 5
185846551 121 1 199266200 106 30 312740230 226 8
185846552 121 13 199266270 107 2 314102391 204 8
185846560 121 10 199280300 104 17 314102410 204 13
185846561 121 23 199280560 212 33 314102610 204 13
185846562 121 22 199280560 211 43 314141190 204 15
185846563 121 21 199280580 207 44 314430531 204 20
185846570 121 8 199280580 211 44 314430650 204 20
185846571 121 2 199280580 212 54 314430670 204 18
185846572 121 6 199280590 207 44 314500860 204 3
185846573 121 14 199280590 211 45 314531176 204 22
185846574 121 16 189280590 212 53 314531177 204 23
185846576 121 7 189280630 207 18 314541250 204 4
185846579 121 15 199280640 207 19 314541680 204 6
185846580 121 20 199280650 207 20 314541890 204 6
185846581 121 17 199280720 211 4 314601701 204 1
185846582 121 18 199280730 211 33 314601871 204 1
185846583 121 4 199280740 211 32 314990013 114 6
185846614 120 11 1992806750 208 3 314990013 204 9
185846615 120 4 199280760 208 30 320040924 228 1
185846616 120 6 199280770 208 29 320040924 207 43
185846617 120 7 199286340 107 6 320080101 205 37
185846618 120 8 199486220 104 4 320120500 207 9
185846620 120 21 199566651 102 9 320171630 211 24
185846621 120 9 310100980 222 1 320201131 214 21
185866370 121 5 310110190 222 14A 320201200 207 22
185866391 120 10 310110200 222 1A 320210370 208 13
185976900 110 5 310120260 222 16 320260200 207 21
195816540 103 18 310130290 222 18 320551671 215 2
198216700 103 9 310140910 224 26 320551690 215 3
198216720 107 7 310161500 222 3 320552900 215 1
198217170 104 7 310161510 222 4 320560771 215 8
198217220 111 14 310250122 222 12 320690106 228 3
198217500 111 1 310360880 222 7 320690108 228 5
198217760 107 3 310301180 224 5 320690111 228 17
198416270 101 39 310301180 224 8 320690112 228 18
198436010 105 8 310352641 224 11 320690130 228 4
198466010 101 6 310353850 224 16 320690149 228 9
198466020 101 7 310353870 224 22 320690154 228 8
198466030 101 8 310353820 224 24 320720230 221 28
198486780 104 14 310361381 222 10 320720290 205 24
198487920 116 34 310361660 224 3 322051270 211 5
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322051500 207 11 322840803 221A 22 326140211 211 36
322117431 212 3 322840804 221A 24 326160030 208 4
322117451 212 20 322840805 221A 34 326160060 211 38
322117471 212 21 322840806 221A 35 326170060 208 8
322118060 207 1 322840807 221A 36 326211660 212 1
322119080 205 1 322840808 221A 37 326211670 212 2
322140270 207 7 322840809 221A 39 326220420 208 1A
322141990 207 40 322840810 221A 40 326220430 208 11
322213450 205 44 322840813 221A 56 326240600 212 13
322213490 212 24 322840814 2214 57 326240690 212 22
322262800 219 32 322840817 221A 69 326301770 208 18
322262850 211 25 322840818 221A 80 326312381 212 25
322262860 211 18 322840819 221A 82 326344970 227 1
322263130 211 42 322840820 221A 83 326345230 211 1
322325740 205 22 322840821 221A 87 326345250 211 2
322325750 207 13 322840822 221A 88 326370840 212 23
322325760 207 27 322840823 221A 4 326530330 208 28
322327130 207 28 322840824 221A 5 326550210 225 16
322327140 207 34 322840825 221A 2 326550210 208 32
322327150 207 30 324106610 206 17 326570400 208 24
322361500 205 18 324106620 2086 19 326610181 208 23
322371980 205 32 324106670 226 13 328110220 227 2
322513460 205 40 324106630 226 21 328260170 208 14
32251341 212 16 324106710 226 15 328300570 227 5
322513660 211 22 324106720 2086 15 328300580 227 5
322514580 207 25 324106770 213 7 328320990 228 12
322521520 205 13 324106780 213 8 328360440 226A 2
322531610 205 17 324106790 213 3 328360440 208 35
3225631621 207 31 324106800 214 44 328400560 226 3
322531630 205 29 324108031 214 13 328490045 227 10
322590820 207 35 324120980 221 14 328560190 227 3
322610140 211 23 324120990 209 6 328560400 227 4
322613180 221 22 324121000 226 18 328560410 227 4
322630140 221 25 324121000 214 34 328650191 226 1
322800161 221 1 324202700 206 7 330311370 212 9
322800161 221A 1 324202780 221 12 334011200 218 1
322840727 221A 33 324312960 206 1 334040401 209 1
322840728 221A 32 324362080 226 25 334293135 218 28
322840773 221A 26 324362090 226 27 334310210 209 16
322840774 221A 29 324412290 206 10 334320171 209 19
322840775 221A 31 324412390 206 2 334525020 212 B
322840779 221A 81 324501260 221 17 334712030 212 37
322840790 221A 8 324501270 214 16 334800360 213 24
322840791 221A 7 324501280 214 17 334800420 213 22
322840792 221A 8 324541301 214 15 334801330 209 4
322840793 221A 9 324910090 205 45 334801360 212 34
322840794 221A 10 326010410 211 3 334801390 212 35
322840795 221A 12 326110593 208 1 336019133 229 4
322840796 221A 15 326110880 211 35 336035711 229 1
322840797 221A 16 326111090 211 40 336102261 229 10
322840799 221A 18 326130343 208 7 336103460 229 7
322840800 221A 19 326130472 208 6 336132651 229 9
322840801 221A 20 326130530 211 39 336132661 229 6
322840802 221A 21 326140030 208 2 336150020 229 8
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340016700 235 1 340708060 219 23 355752220 223 2
340016721 219 1 340708080 235 22 355780231 224 29
340016721 219A 1 340708090 235 23 355780251 224 30
340106520 219 3 340708100 235 20 355850150 223 14
340106530 235 6 340708380 235 21 358104750 225 2
340106620 221 6 340750301 219 12 358104770 225 14
340170880 216 21 340801660 235 25 358104780 213 14
340292120 219A 6 344111190 218 1 358200930 213 1
3402902120 235 11 344111210 216 4 358200940 225 1
340292120 219 44 344902310 216 9 358500261 225 5
340293826 219A 21 344952382 212A 1 358511120 225 18
340451030 219 31 344952382 212 40 358511220 213 21
340460180 219 37 344952790 216A 1 358511230 213 12
340490192 235 31 344952791 216 16 358511240 209 12
340490193 235 32 344960370 216A 18 358511250 213 11
340500750 220 9 344960429 212A 5 358511260 213 19
340501030 220 1 344960429 216A 5 358550010 225 7
340630290 220 16 344960432 212A 15 358550020 225 20
340550870 219 25 344860432 216A 16 358550190 225 6
340560340 220 2 344960436 216A 15 358560180 214 26
340615881 205 47 344860437 212A 8 358560190 214 27
340621880 219 42 344960437 216A 8 360102060 205 49
340631220 235 30 344960440 212A 16 360102110 202 1
340670030 220 5 344960440 212 40A 360200670 202 5
340670280 212 50 344960452 212A 4 360300080 202 10
340671220 218 3 344960452 216A 4 360501350 202 2
340671381 218 10 350103830 217 6 360700230 201 10
340671510 235 26 350111300 217 1 360710060 20 21
340671730 219 8 350312260 224 27 360720130 201 19
340671810 219 10 350320320 209 26 360740123 201 22
340671970 235 24 350320400 209 29 360771060 201 7
340672830 216 20 350502753 217 8 360771070 201 16
340673520 220 10 350502770 217 g 360771080 201 15
340673590 216 19 350502781 217 10 360771170 222 19
340673640 220 7 350711570 209 24 360771280 222 20
340673820 216 23 350711580 209 34 360800040 201 13
340673870 221 5 350755850 204 24 370310590 216 11
340673870 218 5A 350755992 217 16 370310610 216 12
340690240 216 26 355070411 223 1 370770130 216 32
340690450 216 25 355080510 223A 2A 370900760 216 30
340692010 219 17 355105461 217 23 378106940 217 4
340692021 218 23 355105471 217 28 378106950 217 5
340692060 220 4 355111970 217 40 378106960 217 24
340692350 216 24 355171760 217 41 378106870 217 29
340692490 205 48 355252320 223 18 378306890 215 14
340693571 219 19 355605070 209 35 378306910 215 15
340707970 219 39 355605150 209 36 378306930 215 23
340707980 220 11 355605290 215 24 3789210020 221 19
340707991 218 7 355630100 223 3 378910240 223 11
340708000 218 8 355700580 223A 2 378910250 209 3
340708010 218 9 355740282 223A 9 385040990 209A 1
340708020 218 19 355740283 223A 6 385101910 230 18
340708040 219 14 355740286 223A 34 385101910 209 33
340708050 219 20 355740287 223A 36 385120700 209 33A
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385150200 230 16 3920390010 231 18 398182120 214 14
385150200 217 22 390430270 232 1 398210070 111 8
385200570 230 15 398110100 223 20 398210280 206 5
385200731 230 12 398110100 224 36 398210290 225 11
385200891 230 13 398110110 202 4 398211210 217 34
385201810 230 8 398110110 215 7 398211880 230 11
385201810 209 31 398110110 225 13 398212210 214 4
385202100 209 23 398110240 222 11 398212310 216 5
385202110 230 9 398110501 223 8 398213340 227 9
385202110 209 32 398110501 222 23 398213410 215 22
385210280 209 32A 328110550 224A 13 398214450 206 22
385230250 230 21 398111640 213 16 398214540 223 7
385230300 230 20 398113000 225 19 398214590 226A 4
385240038 230 14 398113310 219 30 398214590 214 23
386250130 230 25 398113570 202 9 398214590 208 37
385280210 230 27 398114451 214 9 398215500 226 17
385310021 230 34 398115430 217 32 398230070 215 23A
385470300 209A 2 398115500 207 45 398330290 224 12
385470301 209A e 338115530 202 3 398330320 224 18
385470302 209A 8 3298115630 218 13 398340240 209 38
385611041 230 1 398115630 235 14 398340460 209 30
385612820 230 2 398117180 213 18 398380850 221 21
385650461 230 3 398117710 224 34 398400430 211 27
385650511 230 5 398117790 225 12 398400550 205 12
385720011 108 23 398119670 222 2 398430630 111 30
385720360 108 22 398119870 230 4 398480240 218 20
385750360 230 29 398119972 204 7 398480240 219 27
385870301 230 22 398120410 217 31 398480320 219 26
385870640 230 23 398120790 224A 3 398481040 219 15
385891128 216 34 398120950 221 20 398481300 219 22
385960550 216 33 3288120961 209 37 398510070 225 3
389101950 201 2 398121150 217 2 398510070 215 3B
389320231 201 5 398121160 222 9 398510150 221 13
389410310 201 4 398121440 217 36 398510300 216 2
380101100 231 10 398123020 224 2 398510350 211 19
390101290 231 1 398123110 224 35 398510740 201 1
390124210 231 4 398127270 222 10A 398511310 213 9
380124230 231 5 398130310 202 14 398511310 206 20
390124380 231 7 308131210 217 35 398511320 213 2
390173600 232 9 388131310 217 11 398511320 226 14
390173650 232 14 398131330 223 21 398511320 214 22
390191690 231 12 398133620 224 i4 388511930 205 41
390196900 232 3 398134730 224 33 398511990 230 35
390196910 231 13 298135010 223 22 398512160 217 12
390197120 231 16 398135140 223 23 3985680730 228 14
390197710 232 7 398135150 223 24 398566470 205 28
390197720 231 14 398180332 219 6 398566470 207 36
390198180 232 10 398180610 219 4 398566480 205 27
390198260 232 12 3981805610 235 8 398750150 224A 14
390292831 231 11 398180671 217 14 398750150 201 17
390372000 232 5 398180890 226 24 398750240 230 6
390372400 232 8 398180921 214 1 398750310 201 8
390372410 232 11 398181300 209 15 398750410 204 17
390372410 235 18 398181770 224 28 398750410 204 25
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398750420 219 18 498221080 221 16 * 228 15
398750430 222 21 498221100 214 24 * 219A 16
399100630 218 26 599730030 216 31 * 223A 16
399111960 222 22 * 223A 1 * 216A 17
359111970 215 18 * 226A 1 % 219A 17
399112130 218 14 * 212A 2 * 221A 17
399112130 235 15 * 216A 2 * 223A 17
399113240 219 28 * 219A 2 * 219A 18
399113620 222 24 * 228 2 * 223A 18
399113650 230 7 # 2094 3 * 219A 19
399113650 214 19 * 212A 3 * 228 19
399113850 218 24 * 216A 3 * 219A 20
399210710 212 47 * 219A 3 * 223A 20
3992118390 214 42 * 221A 3 % 209 21
3899232470 211 13 * 223A 3 % 223A 21
309233780 207 i2 * 209A 4 & 223A 22
399235520 205 31 * 223A 4 * 223A 23
399235780 217 37 * 209A 5 * 221A 25
399260130 208 5 & 223A 5 #* 223A 25
399261070 211 37 % 209A 6 * 223A 26
399261080 211 4 * 212A 6 * 223A 27
399261250 208 3 * 216A 6 * 223A 28
399261500 205 39 * 228 6 * 223A 30
399261840 205 38 * 209A 7 * 223A 31
399370740 211 15 * 212A 7 # 223A 32
399410140 214 25 * 216A 7 X 223A 33
399431070 226 19 * 219A 7 * 221A 45
399431070 214 35 * 223A 7 * 221A 46
399564720 206 8 * 228 7 % 221A 47
399568660 205 10 * 219A 8 * 221A 49
399568720 216 7 * 219A 9 * 221A 53
399568730 214 39 * 209A 10 * 221A 62
399568740 230 33 * 212A 10 * 221A 63
399568750 230 31 * 216A 10 ¥ 221A 64
399570110 219 46 * 219A 10 * 221A 66
399581320 209 14 * 228 10 * 221A 68
399581330 209 9 * 209A 11 * 221A 79
399588760 223 15 * 219A 11 * 221A 85
389600110 216 28 * 221A 11 * 221A 1A
399600110 212 42 * 223A 11 A90110160 231 2
399611460 215 21 * 228 11 A90110170 231 3
399612071 212 44 E 208 12 A90190110 231 8
399612150 208 11 % 212A 12 A90190120 231 9
410810430 221A 86 * 216A 12 A90190130 231 6
454670040 285 3 * 219A 12 AS0190140 231 6
485220181 230 10 * 228 12 NSS 118 2
490992430 231 17 * 208 13 NSS 118 3
490992440 231 15 * 219A 13 NSS 120 3
490992450 232 o] * 221A 13 NSS 118 4
490992470 232 2 * 228 13 NSS 109 5
490992480 232 13 * 219A 14 NSS 118 5
490992490 232 4 *® 221A 14 NSS 118 6
498180100 223 4 * 223A 14 NSS 118 7
498211470 208 27 * 223A 15 NSS 109 8
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NSS 118 8
NSS 118 9
NSS 119 9
NSS 108 10
NSS 118 10
NSS 109 11
NSS 120 12
NS3 120 13
NSS 118 14
NSS 120 14
NSS 118 15
NSS 120 15
NSS 118 16
NSS 120 16
NSS 120 17
NSS 120 20
NSS 118 1A
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